EFFECTIVE SERIAL NO._193-CH-988

OWNERS MANUAL

6006 SERIES

REVISION 8/88
PART NO, 999934

SERIAL NO.

AUTO CRANE COMPANY
PO BOX 580697, TULSA, OK 74158-0697
4707 N. MINGO ROAD, TULSA, OK 74117
PHONE (918) 836-0463, TELEX 158108 RAMSEY TUL
SALES FAX (918) 438-6688  SERVICE FAX (918) 834-5979






WARNING:

FEDERAL LAW (49 CFR PART 571) REQUIRES THAT THE FINAL STAGE MANU-
FACTURER OF A VEHICLE CERTIFY THAT THE VEHICLE COMPLIES WITH ALL
APPLICABLE FEDERAL REGULATIONS. ANY MODIFICATIONS PERFORMED ON
THE VEHICLE PRIOR TO THE FINAL STAGE ARE ALSO CONSIDERED INTER-
MEDIATE STAGE MANUFACTURING AND MUST BE CERTIFIED AS TO COM-
PLIANCE. THE INSTALLER OF THIS CRANE AND BODY IS CONSIDERED ONE OF
THE MANUFACTURERS OF THE VEHICLE. AS SUCH A MANUFACTURER, THE
INSTALLER IS RESPONSIBLE FOR COMPLIANCE WITH ALL APPLICABLE FED-
ERAL AND STATE REGULATIONS, AND IS REQUIRED TO CERTIFY THAT THE VE-
HICLE IS IN COMPLIANCE. '

IT IS THE FURTHER RESPONSIBILITY OF THE INSTALLER OF THE CRANE TO
COMPLY WITH THE OSHA TRUCK CRANE STABILITY REQUIREMENTS AS
SPECIFIED BY 29 CFR PART 1910.180 (C) (1).






W

10.

11.

12.

13.

6006 SERIES - OWNEB'S MANUAL

- CONTENTS -
SECTION/PAGE
INTRODUCTION ...eorceecrmrctrressersssenssssssssasssnsssensnsanssssssasssstarssnssrsssnsstannrssnseosesssssssssmes 1-1.0.0
INSTALLATION............ 2-1.0.0
MAINTENANCE OF BATTERIES ... 3-1.0.0
GENERAL ASSEMBLY. ...coivmsisrsssmssirmoncsssssssmsmsssmsasssssasssnsssnanssnse 5-1.0.0
BASE ASSEMBLY .ecieenitiincseeisrrssssissscassnasrsscnessasssssanssasesasssasatianensssessssassssnsens 5-'4.0.0
HOIST ACTUATOR. ... oietrnitrtencncstisimieniss e sbeasnen s saenessssebsssssmansssasssbessnsassnssens 5-8.0.0
TURNER ACTUATOR 5-10.0.0
BHA.KE ASSEMBLY ..o ersssennenssannsisinns 5-13.0.0
BOOM ASSEMBLIES ......... 6-1.0.0
ELECTRICAL SECTION ....cuceeionmmmsiscranmrsersnanns 7-1.0.0
HYDRAULIC SECTION ..ovvvemeeirirnncsnnenccnnssessesssnnenanas 8-1.0.0
JACK LEG. ...ttt eststen s senst e sens s ssssssenssmcssansansssmsssssensansabenssssnsesssssnasonsn 10-1.0.0
WARRANTY LAST PAGE







INTRODUCTION —6006 SERIES -

Auto Crane products have been engineered to provide safe,
trouble-free, dependable service for many years when these prod-
ucts are properly used and maintained.

To assist you in obtaining the best service from your crane
and to avold untimely failure of the unit and/or the vehicle on
which it is mounted, the following operating and service instruc-
tions are herein published, and it is specifically recommended
that all operating and service personne! consider this manual as
mandatory material for reading and study before operating or
servicing Auto Crane products. It is highly recommended that
crane owners, equipment managers and supervisors also read this
manual

Auto Crane has incorporated several safety features in the
6006 series for your protection. The material and electrical sys-
tems were designed to minimize weight and lengthen durability.

For your convenience the overall dimensions of the 6006

serjes are included on the General Dimension Drawing. Rotation
and turning radius are also listed,
Remember that the crane adds weight to the vehicle and may
change the driving and riding characteristics. of the vehicle on
which it is mounted unless this weight is properly provided for
with appropriate overload springs. The payload of the vehide is
also reduced by the amount that the crane weighs, and as the
vehicle is loaded, care should be exercised not to overload the
wvehicle. Exercising care in distributing the payload on the vehicle
will greatly improve the driving and riding characteristics of the
vehicle.

The 6006 series cranes are attached directly to your 12 volt
truck electrical system. The power cable and retaining clips are
included with the crane. A typical power cable mounting and
hookup is shown. The 6006 series is another highly efficient Auto
Crane product. The use of our “B” actuator maximizes your work
capability for the least amperage draw from your truck battery.
The performance of your new crane depends on the truck electri-
cal system. The use of the low maintenance battery is not recom-
merided for use on any Auto Crane product. The recommended
alternator and battery that will give the longest life with the most
useful duty cycle is a 75 amp. alternator with a 500 cold cranking
rated battery. These specifications should be considered mini-
mum.

Auto Crane Company issues a limited warranty
certificate with each unit sold, See last page for

warranty policy.

H

It has always been Auto Crane Company policy to handle
warranty claims we receive as promptly as possible. If material
workmanship is involved, immediate corrective action is taken
is therefore, understandable that Auto Crane Company cant
assume responsibility or liability when our products have ob
ously been abused, mis-used, overloaded or otherwise damag
by inexperienced persons trying to operate the equipment wi
out even reading the manual. The Auto Crane is designed a
built to be safe and efficient. Auto Crane will not assume respc
sibility or liability for any unit which has been modified, chang:
or which has unauthorized or unapproved components installe:

Auto Crane maintains a strong distributor network and
knowledgeable Customer Service Department, In most cases
equipment problem can be sclved through a telephone conver:
tion with our Customer Service Department. The Customer 5
vice Department also has the ability to bring a local distributor
regional sales manager, or a factory serviceman into the soluti
of an equipment problem if necessary. If through no fault of Av
Crane Company it is necessary to send an cxperienced factc
serviceman on a field service call, the rates stated in the Av
Crane, Distributor’s Flat Rate Manual will apply.

Auto Crane Company’s extensive Research and Developme
Program assures our customers of the best equipment on the mu
ket, and our Enginecring Staff, as well as our knowledgeable sa!
people are always available to our customers in solving crane a1
winch-type application problems. When in doubt-call the t
Auto Crane factory.

DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given in this manu
we recommend that you consult your nearest Auto Crane Distr
utor. Qur distributors are stocked with authorized replaceme
parts and a service department that can solve almost any need

repair.

NOTE: THIS MANUAL SHOULD REMAIN WITH The
CRANE AT ALL TIMES.

The material herein does not imply to cover all maintenan
instructions, operations, or variations pertinent to every possit
situation. If additiona) information is required, please refer to t
Auto Crane Company at the following telephone number: 91!
438-2760. The information contained in the manual was in eff:
at the time of printing. Auto Crane Company reserves the right
update this material at any time without prior notice or oblij
tion.

1-1.0.0



p R

5.

7

1.

3.

OPERATION OF UNIT |

Make sure this manual has been thoroughly read by all
crane operating personnel.

A routine inspection of the crane should be mandatory
‘before each operating day. Any defects should be corrected
immediately.

At a job site the vehicle should be positioned so that the
crane can adequately reach the load within the rated capaci-
ty [centerline of rotation to hoist hook).

tion. On Auto Crane’s larger units, remove pendant control
from guard and unwrap cable from boom. Crane is now
ready for operation

Always boom up before rotating so that the boom will clear
the required boom support,

When extending the boom always maintain clearance -
between the boom crown and the traveling block or hoist
hook.

Keep the vehicle as level as possible during operation. 10. Always observe safe and practical operation to avoid possi-
ble accidents. Refer to Safety Tips and Precautions.

Engage emergency brake and tumn off ignition with trans-
mission left in gear. (or in park for automnatic transmissions). 11. After completing lifting operations, return the boom to
For extended use (more than a few minutes), leave engine stowed position on the boom support. Avoid unneeded pres-
running with manual transmission is neutral, or automatic sure on the boom support.
transmissions in park. This is for Auto Crane units requiring
only battery operation. For larger Auto Crane units requir- 12. Store pendant contro! in proper Yocation (in cab or on crane).
ing battery and hydraulic operation, engage emergency
brake and place gear select in neutral; press clutch and pull  13. Return outriggers (jacklegs) to stowed position. Make sure
PTO knob in gear; release clutch and set throttle control to they are pinned in place or jacklegs are returned to compart-
proper RPM. (see hydraulic section). WARNING: DO NOT ment,
SET THROTTLE ABOVE REQUIRED SPEED - POSSIBLE
DAMACGE MAY RESULT. 14. Check work area for any tools or equipment not stored.
Always use outriggers (jacklegs) from the truck to the 15. Press clutch and disengage PTO. Release throttle control and
ground. Be sure these are firm and adequately positioned. emergency brake,
Then remove pendant control from cab (on small units} and  16. Report any unusual occurrence during crane operation that
Plug into receptacle on crane. Crane is now ready for opera. may indicate required maintenance or repair. '

. COLD WEATHER OPERATION
All standard products (all models or cranes and winches)as 4. Spray all electrical equipment with special corrosion-resis-

manufactured by the Auto Crane Company will operate sat-

isfactorily from O°F. to 120°F. By making the following minor

modifications, all Auto Crane models of winches and cranes

gll be given the capability of operating from 0F. down to -
y

Drain gear oil from actuators by removing drain plug.
Replace plug and use one to one-and-one-half pints of
kerosene per actuator. Then add extreme pressure gear lube
(E.P. 80-90) with maximum capacity of gear oil and kerosene
not to exceed two quarts.

Replace standard urethane protective boots on pendant con-
trol switches with special low-temperature Tech-Nut flex
boots,

‘The minimum bend radius of the standard Auto Crane pen-

dant contro! cable is increased from three inches to nine
inches.

8/84

1-2.0.0

tant coating (eliminates rust or corrosion due to melting and
freezing action of condensation).

The only inconvenience for the operator created by the
above procedure is that the pendant control cable must be
coiled into larger loops for storage purposes. Care must be
exercised to avoid sharp bending of this pendant control
cable during extreme cold operating conditions.

When Auto Crane winches and cranes are subjected to
extreme cold (-65F) for long periods (two to six months or
more), it is recommended that the following procedure be

placed in action:

1. Completely drain the existing oil from the actuators and
flush with kerosene.

2. Fill each actuator with Mobilube SHC-629 (approximate-
ly two quarts required per actuator) to the proper level {oil
level plug must be removed to check level).

Note: Many customers have utilized heater-blanket type
wrapping for these gear boxes.



WIRE LINE LUBRICATION

Lubrication of the wire line serves two important purposes:

{1) helps to prevent corrosion; {2) lubricates the cable strands to
reduce wear due to flexing and abrasion caused by contact with
the sheaves, rollers, and cable on the drum.

PREPARATION:

Remove rust and foreign matter with a wire brush and wipe
clean. Be sure cable is dry.

APPLICATION:

Two methods are jllustrated in figures 1 and 2 A light weight
motor oil may be used, as in figure 1; or a heavier Jubricant such

as grease gun lubricant, as in figure 2.

Ilustrated in figure 1 is one easy and effective method of apply-
ing lubrication. Dip the brush into the lubricant and apply. In
some cases a rag or piece of sheepskin is dipped in the lubricant
and used to swab the lubricant on to the rope.

Another simple method Is shown in figure 2. Leather gloves are
preferred to canvas because of greater protection and less pene-
tration of the grease.

Fig. 1

Fig. 2

“LIFE OF WIRE LINE"

So many variable factors can cause the deterioration of wire line Auto Crane 5004 and 6006 Series use 1/4” and 5/16” diameter

cable that it is not possible to determine a definite life expectancy.
'Some of these factors are:
1. Load being handled.
2. Corrosive conditions.

3. Maintenance of the unit.
a. Keep the sheaves turning freely.

b. Maintain tension of cable to insure proper spooling.
c. Lubricate line (See above).

d. Avoid kinks in cable .

e. Avoid abrasive action and contact with sharp corners.

4. Frequency of use.

x 19) aircraft cable. It is recommended when 2000 pound Io:
are exceeded to use a two part line with a traveling block an
cross sheave,

1/4" diameter cable has a minimum breaking strength of 7(
pounds.

5/16" diameter cable has minimum breaking strength of 9f
pounds.

Keeping the above factor of safety in mind and knowing the ki

of loads that will be handled, the user can determine by insp«
tion of the cable as to when it should be replaced.

Items to look for while inspecting the cables are:

1. Broken strands
2 Kinks and flattened sections.
3 Corrosion and abrasion.

1-3.0.0



0'g’'L-2

FEXTUNE MO FINISH NO

NOTE:
SEE AW-304601 FOR

TWECO CONNECTION.

6006 ONLY

{REF.)6006 SHOWN

CAUTION :
BOCM MUST BE PROPERLY SECURED
{N PLACE ON A BOOM SUPPORT
BRACKET, WHEN CRANE IS NOT IN
USE, (TQ PREVENT GEAR DAMAGE.)

BOOM SUPPORT BRACKET
PN 750585 e

13
DRILL %

THRU FLOOR.

NO.600422 BATTERY
CABLE ASSEMBLY

STARTER

CHG REVISIONS

LTR DESCHIPTION | oate | amvp

1.

DATTERY
(REF.)

DRILL 13/16 DIAMETER HOLE IN FLOOR. INSTALL
CABLE, AND BUSHING WHICH IS FURNISHED ON
CABLE, AS SHOWN, WRAP ELECTRICAL TAPE
AROUND CABLE SO IT WILL FIT BUSHING SNUG,

RUN CABLE INSIDE CHASSIS FRAME TO STARTER
SOLENOID BATTERY CONNECTION. LOCATE CABLE
SO THAT IT WILL BE PROTECTED, AVOID SHARP
EDGES. INSTALL THE NO. 838 FRAME CLIPS TO HOLD
CABLE SECURELY IN PLACE. IF SURPLUS CABLE
EXISTS THE CABLE CAN BE CUT OFF, AND EXTRA
TERMINAL FURNISHED WITH CABLE INSTALLED.

REMOVE NUT ON SOLENOID BATTERY TERMINAL
POST, INSTALL CRANE POWER CABLE, REPLACE NUT
AND TIGHTEN.

IF THE BATTERY IS GHOUNDED TO THE ENGINE IT -
MAY BE NECESSARY TO ADD AN ADDITIONAL 1
GROUND CABLE FROM THE ENGINE TO THE CHASSIS
FRAME IN ORDER TO OBTAIN MAXIMUM POWER AT 1
CRANE. THE CRANE SHOULD BE GROUNDED TO THE
CHASSIS FRAME. THIS 1S USUALLY ACCOMPLISHED - ]
THROUGH THE MOUNTING BRACKET,

POSITIVE _POLE
STARTER SOLENOID

BATTERY CABLE
FROM CRANE UNIT

NO, BB-30 INSULATO
BUSHING ON CABLE
ASSEMBLY.

HASSIS
FRAME

NO.830 .
CLIPS & P
FURNISHED

NUT

BATTERY
CABLE

GROUNDG FROM MOTOR
TO CHASS51S FRAME,

| | irem|oss]  eanvmo. | BESCAIPTION
* DUANTITY LIST OF MATERIAL
UNLESS NOTED ALL[0g ew ey
DIMENSIONS ANE 1N INCHES. [ AUTO CRANE COMPANY
TOUEAANCES U445 OTHERMISL £0 001 44408 * TULEA OKLANOWS 24144
SIOFIED. D200 SROUAN ANAOW EXPAISIWAY & 318031 M
ANGLISL 1T X% S‘O. " L] e
14 § .xAR
ReMGVE ALL BURR A0 EHAN INSTALLATION-BATTERY CABLE
006X 0O NOT ICALE THIE
TOLARANCES NOT JHOwN ABOVE DA SCAL [TH DRAWING NO. AEVISION
ARE PER AND Y14 §. 1913 4 C AW-6018
L PR 11 T PROST P
AnD T . wl iy
NEXTASEY | fitns o et L EReETE ot I st or L

BAmATE b




. - A———

MAINTENANCE OF BATTERIES

Batteries furnished with Auto Crane units for 24-volt or 12-24-
volt operation, are required by law to be shipped without elec-
trolyte. Be sure the electrolyte has been added before operating
the unit.

Maintenance of Auto Crane unit batteries differs very little from
the generally prescribed maintenance of any lead acid battery. All

batteries must be kept properly charged; they must be kept prop-
erly filled with water; and they must be kept relatively clean.

Many things affect the proper charge to a battery, such as regu-
lator settings, the proper tightness of belts on the alternator or
generator, and good, clean connections of all cables and wires at
the battery, regulator, starting motor, alternator or generator, and
~ most important — the ground connections. See Cable Instruc-
tions.

Keeping the battery as fully charged as possible without over-
charging is of extreme importance, especizally when vehicles are
left cutside for extended periods of time in extremely cold cli-
mates, A battery can freeze; freezing points for various specific
gravities of acid are as follows:

Specific Gravity Freezing Temperature
(Corrected to 80°F) Degrees F.

1280 -50°F

1250 -62°F

1200 ~16°F

1.150 5°F

1100 19°F

From the above, it is apparent that a half-charged battery (about
1.200 specific gravity) cannot stand for any length of time at -
20°F or it will freeze.

The maln reason for keeping the battery as fully charged as pos-
sible without overcharging, of course, is to assure that power is
available even though the vehicle has been standing for some

time.

The battery should be properly filled with water at all times. If
the electrolyte level is allowed to fall below the top of the plates,
the results become threefold: 1, the exposed pottion of the plate
will become sulfated; 2, the portion of the plate exposed is not
usable; and 3, that portion of the acid remaining becomes more
concentrated and may cause more rapid deterioration of the
remaining parts of the battery.

The battery should be kept clean. Batteries filled with acid and
which are not in use self-discharge to a limited degree because of
the nature of the materials within the battery; but if dirt is
allowed to collect on the top of the batiery, and this dirt absorbs
moisture, an electrical path can be set up between the various ter-
minals of the battery of the ground. Once such a path has been
established, the self-discharge of the battery is considerably accel-
erated. This also accelerates corrosion of the battery cables at the
terminals.

Periodic Maintenance is Needed.

A definite program of periodic maintenance of all batteries
should be conducted on a regular basis. Periodic maintenance

includes checking belts for tightness on the charging equipt
checking battery electrolyte levels, checking cables for good
nections, and cleaning where corrosion is apparent. When ¢
sion is cleaned off, the cable terminals and battery tenr
should be coated with a light coating of petroleum jelly b
they are replaced. When terminals are cleaned the top of the

- tery should be cleaned with a mild solution of soda water.

If the condition of the battery is in question, it shoul
removed from the vehicle, taken to the shop, and allowed to;
room temperature, It should then be recharged until specific;,
ity readings are unchanged over three readings taken at on¢
intervals. If the specific gravity readings are fairly uniform
battery should be checked with a high rate tester in accorc
with instructions on the tester. A load test is the best test on
make on a battery.

If, after charging, it is noted that the specific gravity readi:
one cell is 30 points less than any of the other cells, it m:
assumed that that cell is bad and that the battery shoul
replaced. If all cells are uniform but not up to full charge, ¢
rate of charge should be attempted for an extended peric
time. This usually will recover a badly sulfated battery.

If it necessary to replace a battery; and a dry charge baite
used, the following procedure applies:

1.Fill the battery with electrolyte of the proper specific gravit

2. Place the battery on charge in accordance with instructions
given by the manufacturer.

It is essential that the second step above be followed to a
that the battery going on the vehicle is fully charged.

It is also very important that the battery hold-downs be che
periodically to assure that the batteries are properly position
avoid vibration problems, breakage of cables, or terminal b
age. Care must be taken to avoid cracking or breaking conta
or covers by tightening hold-down fixtures excessively, yet
must not be so loose that breakage results from a too loose )
down.

Low maintenance batteries (such as the Delco "Freedom
tery”™) should not be used on Auto Cranes or trucks equi
with Auto Cranes. These batteries are not designed for “"deep’

charge.

MINIMUM VOLTAGE AT CRANE BATTERY -13.2V.

Check to make sure of ground between truck engine and fr
Manufacturers sometimes leave this off and ground only to ¢
truck, which is mounted on rubber pads and does not cond
good ground.

If bodies or beds are to be mounted on wooden strips (alon;
of frame), a ground strap must be routed from frame (truc
the body (across the wooden strips). All of the above is impo
to assure good ground for the charging system of the unit, as
as proper installation of the Tweco bracket.

To keep your charging systems working correctly, do not j
start other equipment off of battery unit.

3-1.0.0

N



0ot-v

CHG REVISIONS
DESCRIPTION DATE | APP'D
|
1"{'E ]
i
5
/> 3
Wy
:“ I'(
1. ACTUATOR GEAR CASES: Maintain oil level at points
indicated. Use extreme pressure gear lube (E.P, 80-90).
2, BOOM HINGE POINT: 3 strokes with grease gun every 15
days. Use chassis lubricant.
3. DRUM SHAFT BALL BEARINGS: Sealed for life. No
lube required. .
4, QUILL TAPER ROLLER BEARINGS: Packed at factory. | -=
No lube required unless disassembled, Use chassis lubricant. 2 -
5.SHEAVE ROLLER BEARINGS: Sealed type. No lube o ma—— |
required, 4 O
ITEM]D/S PART NO. DESCRIPTION
QUANTITY LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL |OBAWNBY
DIMENSIONS ARE IN INCHES, L2287 AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE |07 P.O. BOX 45548 » TULSA, OKLAHOMA 74145
SPECIFIED. THK'D BY 9260 BROKEN ARROW EXPRESSWAY e 918-627.9475
ANGLES L /2* XX E 40 . TITLE
FRACTIONAL : 1716 | .XXX £ .00 JOATE LUBRICATION CHART
REMOVE ALL BURRS AND SHARP -
EDGES. DO NOT SCALE THIS ENG. BY 5004 - 6006
ODRAWING. .
TOLERANCES NOT SHOWN ABOVE | DATE SCALE SIZE | DRAWING NO. {REVISION
: ARE PER ANSI Y14 .6 1973 [ N Al AW -100I
2 THIS ng’]' 13 );H% ILRS%PE RTY 0; I\:UTO CRAé\IE CO. WEIGHT
. AND MUST NOT B D IN ANY MANNER DETRI- ‘
NEXT ASS'Y | MENTAL TO THEIR INTERESTS. sHeeT_1_oF 1 .

RNV AY & 1A




oL T T L
Sinde VI 48 1WA, ¢ BN rAY d g

1 _ANUINOD INVHD 0L

AP/ 9009 - N(NASSY ITNINID
ity

LR

AAAAAA

aus 4
1 -~
D
L il
A i ok biabiy P et %, |t

Tmiien i

—— ]

e

v | T

| e |

1

ge/8

AV WS HIHSYM
£9 4 N Olg X3IM “LINN

¥ T T )

SS4ION WL X W1 XOH XIH_MIHDS

A HILIMS

IN /K X W1 aNI-13% “MINDS

$0 4N 271 X 915 GH "X3H "M3WdS
AINISSY LNWINId

QIIML _LINIVHD TIAIMS

|

314 7YY LNNON

€5 495N W1 XIH 10N

4 W1 WS WIHSYM

$9 OM WE X W1 '0H XIH 'MINIE

|l

$9d2 INR/E WI="AIHLON

. BINGNL " 1INDYNE

43 SU/S NS WIHEYM
AWNISSY ivug

ANHO 1S¢0H

A1BNISEY NOIN
$07 L4 ORC Ay 1709

T
-

N DNIMOLIMS JOVII0N
“ﬂmmo 11X31402- ¥i) #O0Q

i3 L}

14X 149104} w008 __u.m 3 MIHIEAVD ZAE N INvZ- 04 | 006600 | 1 61}
TYNOI1d0 14 02" 411 Wo0a P 3 LN SN0 413S MKl v2-as | 00vdi0 [ Hei
140 (L4 »I"21 ) WOOE 434 1 [i% ZHAXY L5 04 XH'M3IWIS ] $09200 |4 [ o
NCILYTIVASNI 310¥D AMILIva | €2#009 | 1 |9€ A0S Wit 1I3HS INidd¥i NIS 0y | 008¥00 [ 6 |51
HIHSYMND0T B/L | 002220 | ¥ [S% WM - QuvD uv3D | 02206 § 1 |G

LON XIH INDAL 006010 | ¥ [#t MIBISIYY | X N9 0L 104800 1 23 ¥l

€ WO MIUDSAYD ¥ X M/ GORIC 3 WMSYMNI /6 | 0020 |21 Gt
HILIMS 1IN vOOd | 00J66% MIANTSIYD §7) X JNIIBA | 109800 |9 21

w3 3cvIud | 000SLE 1 {M3J¥dS SV) ANNDNOZ-wi { 006510 [ 9 1)

J Nid 3ONIM | BOCOLE of ams | 009905 L]
1NN N20N 31V @1-9/5 | 001810 6 WIHGYMNIOT B | OOZEI0 3

G M3IWISIVD LNL K 91076 | 1OLEI0 02| m3ud§ HOVM OW OH Z/I X2k 9y | ZOLIO0 ]
HILIAS L1M7 OvO [T i BIN0D AMALIVE |  €09S0L &

DHIYY3a | 00S00Y | ¥ | 5. AIBNISSY YaNwd | 90J9¢0 [ 1|9

ONIK ININIVIIY %07 Oul 0010t | ¥ 6 Ou¥hD Av13¥ | 00950t [ 1 [ ¢
WOOIS AN PXWINPA L #2010 ]| 2 |¥ AYEWISSY BaNynL | 2oceie |1 | v
M35 076 X INO2-w1 | 006200 | 2 €2 AVWISSY woawnuav | 20000g |2 [ €
" whed 00600Y | 1 122 Agn3ssy Jsye | oowetZ |1 |2

ONIuY | 00902 [ 2 |12 153034 | 20ee€d {1 |1 e
NGI1 FtiJ530 ON_1u¥d_|LiD| ON NOI14iBYST0 O 1% LUIDTON | T LI

5-1.0.0



e 3 piy W @ e
Py Ay, i e 1

TR s B wimin

P, Pl LT el

ANENIESY NOdD

§ = - — $07 14065 LV 51708
S 9009 - FRAISY UMD
i Dty v Wy o foe 08 & ¢
ANVENOD INVHI QLMY
Ywogdavm M 151
Ty
ge/8
£.AMISSY
MO0 TYNQILGD
- - ] h
% DN ING e h oy -l!a.u.n.r \nu i S
i i & - -t
TNURE—— "L %N 1 .
e £040 MOy X3W 4NN | 009610 12 95
[ LX w1 QH )XGH M Sbno_.o..m.4 3 " °°
£04IIN 1 ¥ v OH X3IH 'M3HIS | 109600_| € [5% g ™ (15} {iv)
¥007-A3) 'HOLIMS | 0OL0¥9 | 1 {cG - e, U (" D, f
TN X Wt 5136 RaDS | 006200 | 1 [ve Q T . I
SHINT/TX U oM X3 maInds | eoasdo | 7 [56 i —\ Y Y (2 . y
KWNISSY INVONTd | 02299 [ oS e o IF]
T OOIML 13XVER  TIMME | 00CKOE |1 1% @\ Civden L e
TI0¥2 31l | 00IEe T C jos ——t = ;
311 WYY ANNON | ODLEYS ) d - @
W1 X3 4NN | 0066 v
42 %] W1dS T WIS | 002020 v
S$AOM WE X Wi 0N X3H MIS | 00% 1 iy \/ 9
[ SO gOONSA ) xan AN 0G4 y . =3 .
[ vimnilawvsa [ seile D e Dl
[m———s2%ve wws ysuswm 1 00s020 [91ce}  wood 335 Lidwi—" @)
o Al@R3ssv Iwwvud | iozeo ’
; W0uT 1SI0N | 00600 1> @
IWNOI D (X3 1702 vi) mooe | J3u | i Jov ygio8 | _cosi0e 11 (02
TeNOILa0 | LX3 1491~01 ) WOOR 331116 —MINISg) ZNE X INPZ B/ | 006600 | 1 161
1Y NOILSO { 1402°1k) WOOS k] [N ANN_SNIND0T-413S NiML »2- 84 C0ZLI0 ;1]
AVNOILGO 1 1d W1 216 ) WOod FETE O S 2AN2I 1509 XH'mIS | G09200 |4 |4t
MOILY VIVLSNI 378YD ANILLYE ZZv009 | 1 [9 FJM VLN LIS ONIddVL 15 On o0eroo {6 9
: WISV B/L | 002220 | ¥ 16€ WIMO1- Ou¥MD w35 |_€02206 [ 1 [ &
10N Y3 JNRA | 00cei0 | v Ive MIUISdvD 1 X N0/ | 104800 | 2 | Wi
S W5 _M340SA¥O v X NG/L | 00ISID | ¥ [€% 4IWSYMN01 B/€ | 001120 | 211 %1
WILIMS 1IMi7 OB | D0Z6sd | 1 126 MITFEIVD 0/ X INOI-8/E | 1098 El )
W3z 35vIun | 0006es | 2 [ e iN30vag S¥) LW INOZ- w1 | 006510 1] o
Wid 35NIn | 6000%¢ | 2 [oF Q3mS | 00990 i
LNN X201 41vH B1-6/% 001 ¢ I |62 MIHSYMNDOT B e 004610 -|P
0 4D MINISIYD 2N L ¥ Q10 108610 | v 82| “m3 |_z0tiog o (e
i HILIMS L1M7 Q¥ [T} ]2 Yinvd 'Guwns | ooesot fi [
- oRry3e | 00500r | ¥ {97 AGNILSY TINve | ziI0es [ [
DRIy DMINIY138 X0 OigS | 001z0¢ | ¥ 162 QUYND AVI | 00ss0t | 1] €
¥I0LS AFn vX WK en ] _ vEdiol | 2 [ve AWgIassY Bawuny | 20€51€ [ 1 | v
WIS B/ WINGZ-w | 006200 | 7 |52 DIANISSY uOLvNLdy | 200005 [ 2 [ ¢
WikG MO0R | 00600Y._ | ¥ 22 IGNISEY v | OOPKLZ ]
 owavie} ocwoz Ja]e 163034 | BpEOTE 1
“ zo_mh_IMND [] »mm ) N0V dIHISI0 ON_idwd [aDjON T XL

5-2.0.0



TG SR
AT — ) P sy e I B i TV s AMr iz
R <3 b AANISSY N
Lty e s $97 14 O€F Lv £10Q
Al St N Ao B VY900
QAN - 9008 = LWWISSY uINID g e v v e
STy St -
. T VWA, - pee b B0 S
ANVINOD SNV LW eyt .IF
Hwy )1 VE SR & inyhrpate
i A M YT X T T w |
pe/g
ANV WOLON0NOD | CI90CE [ . \U ”
[ T 3AWA QiONIS [1] .
Y T i

-~

[ @3wt T ONBA 06 KXW M 3uds |
Iuvel auvi | ook

N £ JN Ole 'X3H ‘20 009610

[]

[]

T

oWt N LW HKORE b
v

[

3lsle]

5-3.00

WX W1 OH XIH M €00 19
SO4IN T X Wi OH XM "M3WI5 | 109500 | € [99
| 35 brt_0v33 TS YM | OOZIE ¢9
SNl K B/8 OW X3 ‘MIuyg | COLE FACD L ¥
AROT-AIN ML LMS | 000V g9 ﬂ
IHO/E X /1 SNJ-135 "MINIS | 00620 23 A
™5 W 27 X 9175 QH NI TMINDS | DOGION 19 i F
17 W= 91/ OH W NILdVOY | Ozl .
* if ONIE~0 9% L0613 LIV, 6% 2 o
NOED110Wd 350H '31ve | O6IEP2 1 1
*EOON ¥/ X 2A_N3H MIEDS | 400100 $Xe
A19MISEY INVON3S 08 E
DI3ML_LINIVER ' VIAIME | OOCROL 3 Q
378¥2°31 ] 0O | 6 | ) N
T TEN IR "
$0429H W1 X3 LW | 00660 | 112 i Qm
@) WA W1ds "HINSYM 0z0 [ 10 |1 tn
DN WE X W1 OH X3W M3 | 00%s00 | 2 |08 U3 ey é
SO OON O/8 WV aaN AN | 106410 | 2 |6
| WINBAL LINOVE0 | weliv (3
| F50H JIVHOAW | ZeiCe2 | F Iiv
¥-0 'uiLdvay | 94900 9% (G-
| SO0N 1X &/E X3H MINIE | 10400K M
4OIN SUE XINTIAN | 005910 | ¥ Iy 62
$I/G AV uINSYM | 106020 | ¥ [CP ®\
: 90 ON_SU/% X3H MADs | 0000 | ¥ |Tv
r 47 % WidS HIMSYM | 009020 v @
X3 (J0Z" W} NOCA 9|1 {or AYaw3ssY y3ow | cocioz |1 o2 Q
IPHOLLIO (1K Ld 91° DI} Wood 23| 1 [6k MIPIEIND TAC N INvZ 05 | COGEDO | 1 [ 61
v gnild JINYEOAR | 409066 | 1 |65 | I SMND0T-415 MNL #2-/% | 002210 | 1 [ 61
AIQNISSY_3avwe | 10z60¢ (¢ [2€ AN LS 04 XK MRS | c09z00 |8 |1t
F9v3 AdaLiva | 2ev009 | 1 |9¢€ 00RYO0 | 6 | 91
WINEYMNOO) O/1 | 00220 | ¥ |5¢ WINOY- QuYND W30 | £02208 | 1 | o
10N X34 NG/ | 00600 | ¥ Irg M35ava L x ongi- et | 107000 [ Z Lot
MO MIISIVI ¥+ X INB/L [ A3 HIHSYMANITT 08 o020 IR
WILIMG 1111 hOOW | D06 i3 “WINIEIVD 9/ K NN R 109800 zi
w437 _35v3Iua | 00066 TudIvds S¥) 10N INOZ w1 | 00660 [ 9 [
Nig_30MiH | 6000%E | 2 |Of 0TImS | 008908 o1
T0N #9000 dIWH BI"R/S | 001810 | 1 & WIEVAOD0) Ge | 002610 |91 6
[TENCE] ZALXeress | 1OCEi0 {1 1820 M3uI Wown 6 O 2/ X2E-8¢ | 205100 |9 [ &
WILIMS LAY O¥OY | et | 4 |i2 W0 _ISIOH |_odeooy | 1 [ £
oNIiYaE | DOs00v | ¥ |92 Quvnd iy 3y | 009605 | 1 |9
DN DNINIVAIY X0 Ougs §  00NOR [ ¥ 162 AWAAISSY 13Nve | DOI949 [ 1 &
NIOLS AN YA WIX yA | #2001 [T AGNISSY_uanEns | 20eGit | I [ ¥
W35S /L ¥ ONOZ w1 | 006200 | F |2 JIGNISEY_wOLvniov | 20000t |2 | ¢
W) WOOE DOHO0Y T_nl F1) hﬁ-‘ummi Mmta COvrgd Z
Taw0_d3u) OWwvIa | 0090z | 2112 Vvis1ald | covte? i [
ROLLNISH) | OF 8% |1L0| ON N0\ 1413530 ON_iuws [UD[ON] Il T




2 ' 1

Iy
e Jory [rant no | CESCRIPTION

PEDESTAL ASSY {RER)
HOM  SYNTHANE RING
301300 GEAR
L2300 GEARPLATE
26T0) CONE UPPER
20 CUP
015100 718. 1A NF X 4 GO S CAPSCREW
02203 GEAR GUARD, \wA
200 TA LOCKWASHER
018900 7M - %4 NF HEX NUT
O04B00  # 10 X 8 SELF TAPPING PH, SCR
23860  CONE,LWR
SHIELO

L Y T YT

38400
2400 pUSHING
00 Wil 24 NF NUT HEX
COTO0 418+ 24 MF X 2072 ALLTHOD
04400 LOWER BAACKET
02113 MALE MLUG
OO0 WASHER, IPLK 14 CP
H500  NUT, 14 NCCP
Q08002  SCREW 1:4-20 X W4

-
-
Y N Y R R PP A L, Sl Lot

NOTE:
235700+ BASE KIT CONSISTS OF
ITEMS 4.6,17,AND 20.

WHEN DRDERING PARTS BC SyAal TO
APLCHY wODEL AND SEMAL HUMBLA

COMRCT Mo, e ] A R MPA|
o CAs co oy
owene o . aw
. . BASL ASSEMBLY 6006
B ¥
D M 13
— i~ Teon Jein o




(]

MAINTENANCE OF BASE ASSEMB_LY MODEL 6006 SERIES

The features incorporated in the Model 6006 Scries base per-

mits the increased rating of the unit. Some of these features are:
The heavicr pedestal quill (ftem 1) which permits the maximum
spread between the bearings. The double ring gears (Item 3) pro-
vide for rotating the boom with heavier loads. An added feature is
the floating gear plate (Item 4} which provides perfect alignment of
the ring gears with the turn drive pinion. The gear plate is mount-
od on 6 resilient bushings (Item 17). The bushings absorb shock
loading on the gear teeth and provide a cushioned start and stop of
the swinging boom.

1.

PREPARATION FOR DISASSEMBLY:

To disassemble the base, some preparation must be made:
Disconnect the coupling (21) from the power source, remove
turn actuator, remove unit batter. Remove crane from its
mounting by removing four hold-down bolts (7) and lift the
crane vertically to clear the swivel assembly (20). One
methed is to block up under the boom near the hinge point
and tilt the unit over on the bottom to a horizontal position.
Remove lower gear guard (8) by removing seven self-tapping
screws (Item 11). Next (4) 5/8 N.CX. 1 1/2 capscrews (item
25, cross sectional view) should be installed and pulled down
tight. These capscrews will hold the compression on the
shoulders of bushing (17) and hold the gear plate in proper
relation until reinstalled.

REMOVE SWIVEL ASSEMBLY:
Remove nut (18). Swivel bracket (20). Remove stud bolts (19)
to avoid damage to studs.

REMOVE BEARING NUT:

One tongue of lockwasher (14) is bent into one of the key
slots in the nut (15). Bend Tongue out of key slot using screw-
driver or drive bar. Remove nut using spanner wrench or
drive bar.

The base (16) is now held to the quill by the cone of bearing
(12). Remove base from quill suing puller or drive bar. Cone
bearing (12) will come off with base. Thrust ring (2) can now
be removed.

. GEAR REMOVAL:

If the base was removed in order to replace the gear rings (3),
no further disassembly need be done. The gears have been
heated and installed on the gear plate {4) and then tackweld-
od in place.

Remove tackwelds with a chisel or cutting torch, A grinder
could also be used. The gears can be cut with a cutting torch
holding the torch at a tangent to the gears.

GEAR INSTALLATION:
Check to be sure all burrs have been removed from the gear
mounting surface of the gear plate. Since the gear is laminat-

5-5.0.0

!

nated, consisting of Lwo gear rings, the installation procedure i
as follows:

Heat one ring with a torch or in an oven to around 500F usin’
heavy gloves and install the first ring down against shoulder o
gear plate. Allow to cool. Heat second ring.

(NOTE: It is important that the gear rings be evenly heate
around the total circumference.) Install top ring down again:
lowerrings.

It is important that the gear tecth are in alignment. This aligr
ment can be accomplished by using a blunt chisel which has

point slightly thicker than the pinion teeth, Drive the chix
lightly between the teeth of the two gear rings at different point
around the gears while the upper ring cools. Continue checkin
and aligning teeth until the gear shrinks securely onto the ge:
plate. Tackweld each ring to the gear plate in at least four place:

NOTE: Unless the customer has the facilities to install th
gear rings as outlined above, it is reccommended that he ord«
the gear plate with the gear rings factory installed. If the use
gear and plate assembly is returned, an exchange price adjus
ment will be made.

BEARING REMOVAL:

If the base is being disassembled in order to replace the pedest:
assembly (Item 1), the bearing cone (Item 5) should be remove
from the pedestal quill, This can be done by using a pry bar.
the bearings are to be replaced, the cone (5) should be remove
as well as the bearing cups (Item 6). The cups can be remove
by using a drive bar through the open ends of the base.

REASSEMBLE, BEARING INSTALLATION:

To install bearing cone (5) heat to around 200°F. Be sure th:
bearing cup is installed up against upper shoulder. Install bea:
ing cups (6) in base; be sure they are all of the way in, up again:
the shoulders in the base. Lubricate upper cone (5) with greas
gun grease, filling spaces between rollers. Install base o
pedestal quill. Lubricate and install lower cone (12). Insta
grease shield (13), lock washer (14) and nut (15). Tighten nut (1¢
until it requires considerable effort to rotate the base on th

quill.

Bend one of the tongues on lock washer (14) into one of the slot
of the nut (15}, Install swivel connection. The unit can now t
raised and hold-down bolts (7) installed. Reinstall tumn actuator

WHEN ORDERING PARTS BE SURE TO SPECIFY MODE
AND SERIAL NUMBER.

12/8



- e

FIXTURE NO. FINISH NO.

603701

SWIVEL
CONNECTOR

SERVICE BODY
TYP CUT-OUT-IOVB"

= D

CHG REVISIONS
LTR DESCRIPTION | pate [ aprp
304500

e

TWECO BRK.-UPPER

" L

602713

SWIVEL CONNECTOR \

o]

NOTE:

304400

TECO BRK.-LOWER

&

6006 SHOWN , 5004 QUILL SIMILIAR

) THESE BOLTS MUST TOUCH BOTTOM 3

OF NUT {(ON QUILL) TO HAVE PROPER 4
GROUND. AS THEY WEAR, EACH :
MUST BE READJUSTED TO TOUCH NUT. ]

1 [rewfon]

PART NO. ]

DESCRIPTION

PROPER GROUND BETWEEN TRUCK

QUANTITY

LIST OF MATERIAL

CHASSIS & BASE OF CRANE IS

VERY IMPORTANT FOR CHARGING

OF CRANE BATTERY.

NEXT ASS'Y

UNLESS OTHERWISE NOTED ALL
DIMENSIONS ARE IN INCHES.
TOLERANGES UNLESS OTHERWISE
SPECIFIED,

ANGLES & V7° I XX L a0
FRACTIONAL & 1716 | XXX & 010
REMOVE ALL BURRS AND SHARP
EDGES. DO NOT SCALE THIS
DRAWING,

TOLERANCES NOT SHOWN AUDVE
ARE PFER ANSI Y4 % . 197)

[THIS PRINT IS THE PROPERTY OF AUT(O CRANE CO.
AND MUST NOT BE USED IN ANY MANNER DETRI-

MENTAL TO THEIN INTERESTS.

y i O

AUTO CRANE COMPANY

0AT P.0.BOX 45548 = TULSA, OKLAHOMA 74145
T 9760 BROKEN ARROW EXPRESSWAY 9188279475

TITLE
orTe BASE ASSEMBLY—TWECO ]
ENG. AY
DATE - SCALE S12¢ DRAWING ND IEVISION

[ A B AW-30460!
wWEIGHT

suerr_L_or [ |

wiLMiwaAY 5 10000



AUTO CRANE

“Model "B" Actqator

Q P Smary
?uuumw casE.

Tiwngn BLARNG (AY

. [

0 ;
W () W
s @ \
ﬂ“ L ~(T&'
A _,,/: B
QL)) e
&

TIMKEN BEARING ( 4)

@ SECONDARY
GEAR

—

PRIMARY

7@ GE a8
=N

B) CUTBOARD BEARNG
(1) wotom

MODEL "B” ACTUATOR

Designed and Manufactured by AUTO CRANE for the most

efficient operation,

OUTSTANDING FEATURES

1.

The motor-is the source of power. It is a universal type,
reversible motor, available in up to 24-volt direct current. The
direct current motor will develop 3/4 H.P. on 12-volt direct
current at 5000 RPM (8000 RPM no load speed), or 1-1/2 H.P.
on 24-volt direct current at 10,500 RPM (16,000 RPM no load

speed).

The primary gear pinion (1-a) is integral with the armature
shaft. The armature shaft is mounted on two ball bearings (1-
b). The motor is cooled by a fan (1-€) which is mounted on
the armature shaft, providing forced air cooling through the
metor housing,

The primary gear is mounted on the secondary pinion shaft.
The secondary pinion is integral with the shaft,

The secondary pinion shaft is mounted between two Timken
tapered roller bearings. C

5.

6.

5-7.0.0

The secondary gear is mounted on the output shaft {5-a) and
completes the Helicon R gear train which provides the most
efficient reduction. Ratios of 514 to 1, or 1028 to 1 overall
reductions are available. (2 163 to 1 high speed reduction is
also available using a secondary worm and gear.)

When mounted on the crane structure, outboard ball bear-
ings (sealed for life) support the 1-1/4" diameter output shaft
(5-a). .

The gear train is mounted within an aluminum alloy case.
The gears are totally enclosed and are oil bath Jubricated.
The motor {1) mounts directly to the gear case.

The secondary pinion shaft (3) extends through the gear
housing and provides for attachment of the inertia and load
holding brake (8). The springs (8-a) applies the brake band
at all times except when the motor is energized. When the
motor is energized, the solenoid (8-b) is also energized and
will release the brake. Since the motor is reversible, the load
is controlled during raising or lowering under power. When
the motor and solenoid are de-energized, the brake will hold
the load until the motor and solenoid are again encrgized.

' Refer to Dwg. AW-008 for maintenance instructions for the

motor brushes.



0088

8 ‘ 7 : 6 41 S . “ 4 ! 3 I FFDIWNEI[ nrxnml

NOTE: BE NEEDED NOTES
* SCHEW 005611 MAY BE NEEDE

1. USE PART NO, 300504 FOR
DEPENDING ON MOTOR BEING USED. PRESSFIT OF ITEMS9 AND 39, |,

2. USE PART NO. 300801 FOR
PRESSFIT OF ITEMS 8 AND 28,

(1977 on 4 a8 ReOD.

Cmvac MO . A AN IPANY
SRR v IR Dl ST e WL L]
S BBl ACTUATOR ASSEMBLY
; Saoae -—| mopeL 'p”
] é e T TECH | (B-3000)
D AW-300002
-y ACAd — Jmaen _|san o

L v H *
. t . PP | SV e nie e

R A s e - | a — . ——dm e



ACTUATOR ASSEMBLY MODEL "B"

. AW-300002
ITEM | QTY. | PARTNO. - DESCRIPTION

1 1~ 300105 MOTOR 24 VDC

2 1 300205 PRIMARY GEAR

3 1 300306 SHAFT

4 1 300405 SECONDARY GEAR

5 1 300503 GEAR CASE

6 1 300601 COVER

7 1 300706 GASKET, SET

8 1 300801 BEARING, CARRIER

9 1 300903 BEARING, CARRIER

10 1 301706 SEAL-OUTPUT SHAFT

11 (REF.) HOUSING

12 1 301806 SEAL, SECONDARY SHAFT

13 1 301906 SHIM SET

14 1 302008 SHIM SET

15 1 302101 BEARING, CONE

16 1 302201 BEARING, CONE

*17 5 005610 CAPSCREW 1/4 - 20 X 3/4 SOC. HD.

18 8 020200 LOCKWASHER, 1/4

19 2 008601 CAPSCREW 3/8 - 16 X 7/8 HX. HD.
20 6 020601 5/16 LOCKWASHER
21 4 008701 3/8 - 16 X 1 SCREW
22 4 021402 LOCKWASHER 3/8 SHAKEPROOF
23 1 040406 #404 WOODRUFF KEY
24 1 060600 #6086 WOODRUFF KEY (3/16 X 3/4)
25 1 060601 #E WOODRUFF KEY (3/8 X 1 1/4)
26 3 000209 1/4 PIPE PLUG, SOC. HD,
27 1 302406 VENT, FITTING
28 1 302500 SEAL

29 1 307201 CHANNEL
30 2QT. REF. MOBIL OIL # 46 SAE 90
31 1 307701 BRAKE HUB ASSEMBLY
32 6 007811 5/16 - 18 X 1 GR.5 CAPSCREW
33 2 021100 3/8 LOCKWASHER

34 1 301006 SHAFT, OUTPUT

35 1 400600 RETAINING RING (RST-125)

36 4 005903 1/4 - 20 X 7/8 GR.5 CAPSCREW
37 1 800320-003  1/4 X 1/4 X 1 15/16 KEYSTOCK (REF.)
38 1 302102 BEARING CUP

39 1 302202 BEARING CUP

40 1 000210 BUSHING, PIPE

5-8-1-1




-

MAINTENANCE OF HOIST ACTUATOR AND BOOM ACTUATOR

This actuator is used with cable drums. It is used as the load
hoist 2and boom hoist on the 5004 and 6006 Scries units. It is also
used on the 2403 Series units.

1. ACTUATOR REMOVAL

The actuator is attached to the base or pedestal by 3/8" NC x
3/4" long bolts (Item 19). A typical hoist drum installation is
shown in the cross-sectional view. After capscrews (1) have
been removed and electrical wires disconnected from the
motor, the actuator and output shaft can be moved to the
left. The key (37) will remain in the drum. On pedestal
mounted units as shown, spacer rings are located on the
shaft between the drum and support bearings, also between
the gear case and the bearing.

2 OILREMOVAL
The next operation will be to drain the oil from the gear case.
This can be accomplished by removing one of the plugs
{Itern 26) Jocated on the bottom side of the case.

3. MOTOR REMOVAL
Remove 4 socket head capscrews (Item 17) using the 3/16°
long handle Allen wrench fumished with the unit for this
purpose. The motor can now be lifted away from the gear
case. The "O" ring (Item 28) serves as an oil seal between the
motorpilot and the gear case. Be sure that this "O” ring is in
the recess of the gear case before reinstalling the motor.

4. COVER AND GEAR REMOVAL

Remove six capscrews (Item 32); remove cover (6) and shim
set (7). CAUTION: Do not damage or destroy shim set).
Drive the drum shaft (34) to the left, using block of wood
(Avoid damage to the shaft). The gear (4) will come out of
the large opening as the shaft is driven out. Remove gear
from shaft. Woodruff key (25) and retaining ring (35} will
remain with shaft.

5. PRIMARY GEAR AND SECONDARY PINION SHAFT
REMOVAL
Remove brake kit (See brake kit instructions.} Remove screw
(31) from brake hub. Pull brake hub, remove key (23).
Remove 4 capscrews (Item 36) which hold brake channel and
bearing carrier {B) to case. Remove Item (8). CAUTION: The
shim sets (13 and 14) consist of the correct thickness for
bearing and primary gear adjustment on each individual
gear case. Remove seal (12). Remove four buttonhead cap-
screws (Item 21) using a 7/32" Allen wrench. REmove cover
(9) and shim set (14). Bearing cups (15 and 16) can be
removed by using a pry bar.

The pinion shaft and primary gear can now be removed
from the gear case by extending the pinion end through the
opening 1o the left until the primary gear end can be moved
outwandly through the large side opening. Bearing (16} can
best be removed by pulling primary gear (2) and bearing
together — use puller or press. Bearing (15) can be removed
with puller or press. ‘

6. REASSEMBLY:
The above procedure constitutes removal and disassembly of

the Actuator. To reassemble, perform the operations in
reverse order.

5-9.0.0

7. GEAR ADJUSTMENT

The gear adjustment should be checked if new bearings (15 and
16) or new gears (2,3 ord) are installed. Proceed as follows:

Install motor (1) with bearings (15 and 16) and primary gear
(2) installed on shaft (3). Insert shaft in gear case, With bear-
ing cups installed in bearing carriers (8 and 9), install bearing
carriers without shims, using capscrews (21 and 36). Adjust
the shaft until gear (2) fits snugly against pinion shaft on the
mator.

Using plastic color coded shim set (14) as a feeler gauge, add
or remove shims until a drag occurs when inscrted between
carrier (9) and gear case (5). Remove carrier (9) and add two
paper shims, one each on front and back sides of the plastic
shim set. This usually gives the proper clearance between
primary gear and motor pinion. Check backlash between the
gear and motor pinion which should be not less than 002" or
more than 007", This can be approximated by placing the
hand through the large opening in the gear case and deter-
mining that the gear has a very small amount of backlash.

Next remove motor and install carrier (8) with plastic shim
set and two paper shims. Add or remove plastic shims until
bearings fit snugly in cups with the shaft free to tumn. Rein-
stall motor and again check the backlash.

Install cover (6) and gear (4) against secondary pinion (3);
determine thickness of shim set uired in the manncer
described above. Check the backlash for the full 360° rotation.

If new gears or bearings are to be installed, new shim set are
recommended. Each shim set consists of:

1-.005 Blue

1-.0075 Clear

2-.020 Yellow .
2-005 Vellumoid Brown

8. REINSTALL ACTUATOR ON PEDESTAL

This can best be accomplished by removing the outboard bear-
ing from the side plate (Removal of relay panel will be
required). Install spacers on output shaft which will be between
actuator case and side plate. Install shaft through left bearing
just far enough to install spacer which will be between drum and
bearing. Install the drum between the side plates and shove shaft
through the drum. Key (37) and the drum spacer can be installed
through the bearing opening. Reinstall outboard bearing.

. LUBRICATION

An extreme pressure (EP-80-90) lubricant is used in the gear
case. The output shaft bearings are factory lubricated and sealed
and need no further lubrication.

WHEN ORDERING PARTS BE SURE TO SPECIFY MODEL
AND SERIAL NUMBER



0°0°0L-S

R 1 3 ! 2 I 1 -
|
: .
{9 gngys scvion P
ADSEWBLED ACTUATOR
B 8
C
-
NOTES: ‘
1.  ITEMNO.6 CONSISTS ITEMS 11,
31, 33, 37 AND MAY BE PUR
CHASED FACTORY ASSEMBLED.
USE PART NO, 300801 FOR 1B
PRESSFIT OF ITEMS 8 AND 19,
USE PART NO. 300904 FOR
PRESSFIT OF ITEMS 9 AND 39,
e T TAUTO CRANE COMPARY
HE S S el e I Y
(A R _"" TURNER ACTUATOR ASSY
WHLIT DU I K. PARTS i " L W : " ::‘-‘-“".Ei-‘li'-i‘ﬁo (3-3'5”
LELCW R MU L ANL SLHAL HUMBE M -
& AW-215302
D
SCALE ¥ 172) [wgien T 4 OF




TURNER ACTUATOR ASSEMBLY

AW-315302
ITEM | QTY. | PARTNQ. DESCRIPTION
1 1 300105 MOTOR
2 1 300205 PRIMARY GEAR
3 1 315000 SHAFT .
4 1. 315100 - SECONDARY GEAR
5 1 300503 GEAR CASE
6 1 319200 COVER ASS'Y: SEE NOTE 1
7 1 300706 -GASKET, SET
8 1 300801 BEARING, CARRIER
9 1 300903 BEARING, CARRIER
10 1 309800 SHAFT, END COVER
11 1 310800 SEAL, OUTPUT SHAFT
12 1 301806 SEAL, SECONDARY SHAFT
13 1 301906 SHIMSET
14 1 302008 SHIMSET
15 1 302101 BEARING CONE
16 1 302201 BEARING CONE
17 5 005610 1/4 - 20 X 3/4 SOC. HD. CAPSCREW
18 8 020200 1/4 LOCKWASHER
19 1 302102 BEARING CUP
20 6 020601 5/16 LOCKWASHER
21 4 008404 3/8-16 X 1* BUTTON SOC. HD. SCREW
22 4 021402 3/8 LOCKWASHER, SHAKEPROOF
23 1 040406 #404 WOODRUFF KEY-HARD (1/8 X 1/2)
24 1 060600 #6068 WOODRUFF KEY (3/16 X 3/4)
25 1 315325 KEY 3/8 X 3/8 X 1 1/2 RD.END.
26 3 000209 1/4 PIPE PLUG SOC. HD.
27 1 304406 VENT FITTING
28 1 302500 SEAL
29 1 308201 BRAKE KIT
30 2QT. REF. MOBIL OIL #46 SAE 90
31 1 239000 ALEMITE 1728-B ZERK
32 1 000210 BUSHING, PIPE 1/4 X 1/8
33 1 310700 SLEEVE BEARIN G
34 Ot 309600 PINION
35 1 400600 RETAINING RING
36 4 005606 1/4 X 7/8 NC GR.5 CAPSCREW
37 1 310600 ACTUATOR COVER
3s 6 007811 5/16 X 1 NC GR.5 CAPSCREW
39 1 302202 BEARING CUP
40 4 021100 3/8 LOCKWASHER
41 2 . 008701 3/8-16 X 1 NC GR.5 CAPSCREW
42 2 008601 3/8-16 X 7/8 GR.5 CAPSCREW
43 QUILL (REF.)
44 ANCHOR BRACKET (REF.)
45 LINE UP BAR (REF.)

5~10.1.1




MAINTENANCE OF TURNER ACTUATOR

This actuator is used on units that provide power rotation of 7.
the boom. It is installed on the unit with the motor in a vertical
position. The actuator is attached to the pedestal by support arm
(43) which positions the pinion {34) in the proper relation to-the
tumn gear mounted on the base of the unit. Two capscrews (Item
42) hold the actuator down on the support arm. Two capscrews
(Item 41) attach the actuator to bracket (44) to prevent rotation of
the gear case about pinjon shaft (34).

ACTUATOR REMOVAL

To remove actuator from pedestal, remove capscrews (41)
and (42), disconnect electric cables from motor and lift actua-
tor vertically upward until the pinion (34) is out of the sup-
port arm (43).

OIL REMOVAL

‘The next operation will be to drain the oil from the gear case.

This can be accomplished by removing one of the plugs (Item

26} located on the bottom side of the case. 8

MOTOR REMOVAL

Remove 4-socket head capscrews (Item 17) using the 3/16
long handle Allen wrench furnished with the unit for this
purpose. The motor can now be lifted away from the gear
case. The "O" ring {Item 28) serves as an oil seal between the
motor pilot and the gear case, Be sure that this "O” ring is in
the recess of the gear case before reinstalling the motor.

‘The motor removal can be accomplished without removing
the actuator from the unit as described in Paragraph (1).

GEAR COVER AND PINION REMOVAL

The output shaft (34), cover plate (37), secondary gear (4} and
retaining ring (35) are put together as a sub-assembly, and
must be assembled in this order before installing in gear case.

Observe location of zerk fitting (31). The cover must be rein-
stalled in the same relation to the gear case. Remove the two
buttonhead ¢apscrews using a 3/16 Allen wrench. Observe
that these buttonhead capscrews are on opposite side from
the zerk fitting, and are required to provide clearance
between the cover and the support arm (43). Remove the
remaining hex-head capscrews (38). Remove cover from gear
case.

PINION REMOVAL

After removing cover from gear case, remove retaining ring
(Ttem 35) from pinion shaft (34). Pull secondary gear (4) from
shaft, using puller or press. REmove key (25) from shaft.
Drive shaft through cover, use hammer handle or other soft
object. Do not damage shaft. The seal (11) can now be
removed.

REMOVAL OF BUSHING

The bushing (33) is installed in the cover in the following

manner:
The bushing is pressed into cover, being sure that oil
holes through bushing will line up with grease
groove in cover. '

5-11.0.0

PRIMARY GEAR AND SECONDARY PINION SHAF.
REMOVAL

Remove brake kit. (See brake kit instructions.) Remove 4 cap
screws (Item 36) which hold brake channel and bearing carrie
{9) to case. Remove Item (9). CAUTION: The shim sets (13 an
14) consist of the correct thickness for bearing and primary gea
adjustment on each individual gear case. Remove seal (12)
Remove four buttonhead capscrews (ltem 21) using a 7/32
Allen wrench. Remove cover (8) and shim set (14). Bearing cup.
(15 and 16) can be removed by using a line-up bar.

The pinion shaft and primary gear can now be removed from th
gear case extending the pinion end through the opening to th
left until the primary gear end can be moved outwardly throug!
the large side opening. Bearing (16) can best be removed b
pulling primary gear (2) and bearing together — use puller o
press. Bearing (15) can be removed with puller or press.

- REASSEMBLY

The foregoing constitutes disassembly of the turner actuator. Tt
reassemble, perform the operatin in reverse order.

GEAR ADJUSTMENT
The gear adjustment should be check if new bearing (15 and 16
or new gears (2,3 or 4) are installed. Proceed as follows:

Install motor (1) with bearings (15 and 16) and primary gea
(2) installed on shaft (3). Insert shaft in gear case. With beai
ing cups installed in bearing carriers (8 and 9), install bearin
carriers without shims, using capscrews {21 and 36). Adju
the shaft until gear (2) fits snugly against pinion shaft on th
motor.

Using plastic color coded shim set (14) as a feeler gauge, ad.
or remove shims until a drag occurs when inserted betwee
carrier (9) and gear case (5). Remove carrier (8) and add tw
paper shims, one each on front and back sides of the plasti
shim set. This usually gives the proper clearance betwee
primary gear and motor pinion. Check backlash between th
gear and motor pinion which should be not less than 00270
more than .007". This can be approximated by placing th
hand through the large opening in the gear case and detes
mining that the gear has a very small amount of backlash.

Next remove motor and install carrier (9) with plastic shir
set and two paper shims. Add or remove plastic shims unt:
bearings fit snugly in cups with the shaft free to turn. Rein
stall motor and again check the backlash.

With turner pinion shaft assembly consisting of pinion (34
cover (37) and gear (4) installed against secondary pinion (3,
determine thickness of shim set required in the mannc
described above. Check the backlash for the full 360 degre
rotation.



If new gears or bearings are to be installed, new shim set are
recommended. Each shim set consists of:

1-.005 Blue

1-.0075 Clear

2-.020 Yellow

2-.005 Vellumoid Brown

If a shim is added to the front carrier bearing, you must take
the same amount out of the rear. This moves shaft forwanrd
toward the motor pinion shaft. :

For Example: If you take twenty-thousandths (1 yellow
shim) out of the rear, you must add twenty-thousandths to
the front if the shaft needs to be moved forward. Reverse this
procedure to move the shaft backwards, away from the
motor pinion shaft.

10. LUBRICATION
An extreme pressure (EP-80-90) lubricant is used in the gear
case {capacity 2 quarts). A chassis lubricant is recommended
for the bushing. Check oil level and lubricate bushing every WHEN ORDERING PARTS, BE SURE TO SPECIFY
40 hours of crane operation. MODEL AND SERIAL NUMBER.

5-12.0.0



T°0*€T~-G

[ 1

' ITEM] GTY | PART NO. DESCRIPTION
07201 CHANNEL (REF)
? 30402 | BRACKET
[ 3 30800 COW
) 0730
¥ 307701 m*‘ﬁm“‘“
[ 307500 |LEVER
T 22800 | CARBURETOR CcUIP. /8
] 306760 REF,
[ 9 004800 _| SCREW, %0 X 3/8 S.1. PN.HD. [REF
n? 022700 SEL
306412 - i
% 835?5% 0O__| SCREW OT/;—W ] o
0__|NUT®10-32 SELF-
12 ?)07’;6503 3%‘55?&1%“ /6 [REF)
z E) /A-20 X 5/86_[REF
12 g?slgg'ﬁ_‘S’CFEW"ﬁ 32X 1/4 FLAT G
] 0 THUT, I74=20 SELF-L0
:] ——— | ACTUATOR ASSEMBL
) 102400 | HAND CRANK [REF
201 4 [SCAEW, 174-20 X 778 SOC. HO{REF) |
08~ T WOODRUEE KEY 9304 (REF)
19900 | %0 FLAT WASHER CP (REF)
020400 | WASHER _ 174 FLAT [REF
01580 10-32 CNTR, LOCK NUT CP

/84

l. ALL REF. ITEMS MUST BE ORDERED SEPARATE.

2. WHEN ORDERING PARTS BE SURE TO
SPECIFY MODEL AND SERIAL NUMBER,

| comnmacr w0 .. — | AUTO CRANE COMPANY

AUTO CRANE CO.

DRAWING MO DATE

APPROVED |

BRAKE ASSEMBLY I2V.

cHeckeD |

brawn  [JBH 72770

SIZE [CODE IDENT, MO, [ORAWING NO.
C AW -308201

SCALE  NONE |wecHY ~ [SHEET  OF




1

' MAINTENANCE OF 12/24 VOLT BRAKE KIT

FUNCTION
A brake is incorporated on each actuator. The brake was
designed to perform two functions. One of the functions is
Yoad holding after the pendant switch is neutralized. The
other function is to prevent excessive coasting after either
pendant switch release or the boom travel limit switch is
triggered.
TROUBLE SHOOTING
Problem Cause Repair
Brake fails to Damaged or Replace damaged
hold load or out of parts. If necessary,
stop hub adjustment adjust per
effectively instructions.
Brake hub ' Wood ruff key Replace Key
turns on shaft sheared in
actuator shaft
No electrical Broken Wiresor  Replace wiring to
current to brake  damaged termi-  brake
nals
Solenoid Dirty contact Remove brake
inoperative points at wires from
solenoid solenoid terminals,
clean and reattach.
Solenoid Replace with new
burned out solenoid.
ADJUSTMENT:

A view of proper adjustment of the brzke is shown on illus-
tration and inside brake guard, Item (8). The sequence is

- repeated here in the event the instructions in the cover are

not available.

Remove brake guard (Item 8) by removing three # 10 pan
HD screws.

Inspect brake assembly to insure that no foreign objects will
jmpair a proper setting of the brake,

Hold the self-locking nut (Item 13) with a proper wrench.
With a screwdriver, turn the adjusting screw (Item 14) until a
clearance of 1/16" is obtained between brake lever (Item 6)
and brake channel {{tem 1).

Observe brake operation by operating the proper toggle on
pendant. Make sure the brake releases the instant it is
pushed. If not, increase brake lever clearance slightly until
this occurs.

E. Replace brake guard.

Al
1

Q)
3

DISASSEMBLY:

Disassembly of the brake can be accomplished without
removing actuator from unit. However, if disassembly is to
include brake channel (Item 1) and brake hub (Item 5), the
il should be drained from actuator.

Removal of Brake Assembly:
Remove brake guard (Item 8) by removing three # 10 pan
HD screws (Item 9).
Remove the two brake wires to solenoid (Item 11).
Release brake assembly from brake system by removing

)

5

6

)

two 1/4-20 Allen head capscrews (Item 18).

Located on backside of brake assembly bracket (Item 2) are
two # 10 flat HD screws (Item 16) which must be removed
to replace brake solenoid (Item 11).

Remove small carburetor clip from brake lever anchor pin,
compress brake band spring (Item 4) and lift off brake lever
(Item 6).

~ Hold acorn nut (Item 13) and turn adjusting screw (Item 14)

until separation. Then slide off washer (ltem 22) and spring
(Item 10).

To remove solenoid plunger from brake lever (Item 6) drive
out pin (Ttem 10).

B. The remaining two jtems are attached to the actuator assembly

$))

@

5.

5-14.0.0

and care should be taken during their removal to avoid dam-
age to actuator.
Remove 1/4-20 Allen HD botlt (15). The brake hub (Ttem 5) is
a press fit on actuator shaft; therefore, a small gear puller
will be required for removal. Check Woodruff key (Item 21)
for damage.
The brake channel (Item 1) is held in place by four 1/4-20
Hex HD capscrews that also hold bearing carrier for actua-
tor shaft to actuator housing.

REASSEMBLY:

Assemble in reverse sequence to above,

When brake hub has been removed, the proper relocation dur-
ing assembly is approximately 1/32" past being flush with end
of shaft.

Do no fail to place a small amount of grease on the anchor pin
and in the counter bore of the brake lever.

Adjust brake per instructions and install brake guard {Item 8).

EMERGENCY MANUAL OPERATION:

In case of power failure, remove three #10x3/8 screws (ltem 9)
holding the brake cover (Item 8). Insert hand crank (Item 19)
into the two holes in the brake hub. Release the brake by man-
ually actuating brake solenoid with thumb er finger while
turning crank. This will permit positioning the crane in stowed
position until power can be restored.

BRAKE REPAIR

Brake Hub Assembly (Item 5) is subject to normal wear. As a
result, the brake pad surface will become glazed and smcoth
over a period of time, depending upon usage of the crane and
cause ineffective braking and increased coasting after the pen-
dant switch is released.

The easiest way to repair the brake pad is as follows:

Remove brake guard (Item 8) by removing three # 10 pan head
screws (Item 9).

Remove band and solenoid assembly by removing two 1/4-20
soc. head capscrews {Item 15).

Hold the solenoid and press the lever (ltem 6) keeping the
lever pressed to release the brake band (ltem 4). Carefully pull
the whole assembly away from the hub.

Brake Hub Assembly (Item 5) will now be visible for inspec-
tion. If the surface of pad is found to be glazed, hold a Vixon
file or Emery cloth against the pad (braking surface) and run
the particular motor by engaging pendant switch.

After the entire surface of the pad has been uniformly rough-
ened, assemble in reverse sequence 1o above.



0'0'SL-S

FIXTURE NO. FINISH NO,

cHe
LTA

AEVISIONS

DESCAIPTION [ oare | arro

/—REF. PEDESTAL

23] 2 002615 | SCREW 174-20X 3/8 S.T.
221 002000 | SCREW, %10 X I/2NF
211 1 305604 | BATTERY HOLD
20| 3 002605 | SCREW, *I12 X 1/2" HEX. HD.
192 0i9900 | FLATWASHER "I0
8| 2 659500 | BUMPER,RUBBER
17 | 1 305602 | BATTERY BOX (REF.)
6] 9 019800 | LOCKWASHER *I0
5] 2 015900 | NUT, I/4NC CP G5
14| 2 005901 | CAPSCREW,HEX. I/4NC X 1/2 G5
13 2 021100 | LOCKWASHER, 3/8
2] 2 0I7102 NUT, 3/8NF
| 2 008800 | CAPSCREW, HEX 3/BNF X |
10f 9 015600 | NUT, #i0-32 '
919 001300 | MACHINE SCREW, #10-32 X 3/8
ala 020200 | LOCKWASHER, 174 SPLK
74 005500 | CAPSCREW, HEX 174 NC X av4°
811 310400 | LATCH
511 305603 | BATTERY COVER
4 | ¢ 306201 | ANGLE CLIP
34 305700 | GUARD QUILL CENTER
2| 634000 | PENDANT BRACKET
(8 305600 | RELAY GUARD
ITEML OT Y] 0/s PART MO OF SCRIPTION
LIST OF MATERIAL

SEOFED

ANGLES L UF

NEXT ASYY

UNLESS DTHEAWISE NOTED ALL JURAE)S
DIMENSIONS ARE IN INCHES. b=
TOLEMARCES UNLESS OTHL MK

FRACTIONAL £ Y8
REMOVE ALL BURAT AND JHARP
TOGES. DO NOT SCALE THIE

TOLEAANCES WOT SHOWN ABOVE  JOAT TOALL TIIC ] ORAWING WD . ATVISION
ARE PER ANSI Y §- 1923 ~t C |

TS FRINT 15 THE PROPERTY OF AUTO CRANL
AND BLET NOT 0T LEED 1N ANY MANNES DETAI-
MENTAL TO THEIN INTERESTR

AUTO CRANE COMPANY

PO SOK 540 * TULIA DELAHOMA 74144
DS UROKEN ARPOW 1 KFRESTAY « 110427 MY

AX L &0 NILE

XERL oW foa

GUARD ASSEMBLY 24V

AW-306000-

whGH T

I L {4 U




0091-9

FIXTURE NO

FINISH NO

CHG REVISIONS
(AL DESCAIPTION { pave | arro
E
1
]
119 023600 THIMBLE - 5/16 :
118 Q18100 NUT, HEX, HALF LOCK 5/8-18
2|7 QI7700 NUT, HEX. HALF LOCK 172 -20
116 013513 SCREW, H.H.5/8-18 X 3 172" GR 5.
2|5 Ott506 SCREW, H.H. 1/2-20 X 3 I/12" GRS
i1 4 200163 SHEAVE ASSEMBLY
1] 3 330000 | TuBING, RD. DOM. 1"0.D. X I"LG.
2|2 200162 PLATE, TRAVELING BLOCK
N ] | 200197 HOOK, SWIVEL
1 rremjoss PANT N0 DESCMIPTION
OUANTITY LISY OF MaTERIAL

UNLESS OTHEAWISE HOTED ALLIDAA
DIMENSIONS ARE IN INCHES.  |oan
TOLEAANCES UNLIES DTl AL
»ario

ANGLES ¢ 1P LR ]
FmacTioNaL ! 1k | axx e o PEXTY
REWOVE ALL BURAT AND SHANP
EOGEL DO NOT SCALE THig

MEXT ASS'Y

TOLERANCES NOT SHOWN AOVE
AREPEA ANSI Yi4 5. 19)
TS PNINT IS THE PROPERTY

ST MOT DL WSLD IN ANY MANNER DETAL

Lt
MEWTAL YO THEIR INTERESTE.

HUTO CRANE COMPHANY

# 0 SOK *hbdll ¢ TULSA, DRLAHOMA Fires
D790 BAGK L AAROW [ EPAESTWAY o BI8 A3 B41Y

[LIY]

| TRAVELING SWIVEL BLOCK ASSEMBLY

{ STANDARD)
CALE HIE | OAAWING MO REVISHON
~ C AW-200161
ot I WL _or L

=pomess 1B



00LL-s

FIxTURE NO

FINISH NG,

G REVISIONS
LI GEICAIPTION ] oare | arvo
1
8 2 360605 PIN BLOCK
7 2 60124 HITCH PIN (HAIR PIN)
& ] 017800 NUT HX. LK. 172 . 20
5 1 01 SCW, HX. HD. 172 -20 X 4
4 [ 240237 SPACER, BUSHING 1 0.0,
: 2 360601 BLOCK, SIDE PLATE
2 1 200197 HOOK SWIVEL
1 240238 SHEAVE ASSEMBLY
ITEM } QTY | VS PART NO. DESCRIPTION
ouamtity | LIST OF MATERIAL
UNLE S5 OTHEAWISE MOTED ALL) v
0 ANE IN

L
TOLEAANCES USLERE DTk Avmsd
o
ANGLER . VT ARt ®
" Line | RnAt oW

NEACrt ALL BURAS AD RHARS
HCOIL B0 NOT SCALE THg.

TOLLAANTES NOT SHOws AROVE
ARE PN Adolt Y14 5. 173

Hy )
AN MUET WOT B LA e ANY SRANNE R DI -

PO, BOR iad 4 TULSA, ODulLAMOmAL MM

) S RO EN ANROW | RPATERGAY & SISETT a4




0'0'L-8

FixFURE NO

FINISH NO.

BOOM BOOM CABLE HOIST CABLE
PART NO. LG. | PART NO. LG. [ PART NO. LG.
228009 9' | 223002-5/16"] 62' | 236803 -1/4"] 75
228012 2 | 223006-5/16"| 80'| 236803 -1/4”| 75
228014 4'] 223003-5/67| 92'| 236803 -1/4" | 75

6006 ]

236800-1/4" | 62°
236801 14" | 80
236802 114" | 92

1711 018100 NUT, HEX. HLF.-LX. 5/8-18
611 012900 SCREW, HEX. HD. 5/8-18 X 3-1/2 GR-5
1511 BO0I5-002 | SPACER {TUBING,RD.}
14 ]2 227401 SHEAVE (BEARING 200100)
1371 233504 CROSS SHEAVE FRAME
1211 SEE CHART | HOIST CABLE ‘
i SEE CHART | BOOM CABLE
10§ 2 023400 /4 WIRE ROPE CLAMP
g1 Q18100 NUT, HEX~HALF-LOCK 5/8-i8
8|2 023500 5/16 WIRE ROPE CLAMP '
T2 Q23600 5/16 WIRE ROPE THIMBLE
6] 012200 5/8-18 X 1-3/4 HEX. HD. SCREW
511 018200 5/8-11 LOCKNUT
4 | Q350! 5/8-11 MACHINE BOLT 9" LDNG
FOR 3 LINE STRING 311 200161 SWIVEL BLQQE
UP.DEAD LINE TO 215 200909 | SHEAVE (BEARING 200100)
BLOCK. | | SEE CHART| BOOM
@ 1 ITEM] QTY]ors PANT NO UESCRIPTILN
| LIST OF MATERIAL
FOR 2 LINE STRING UP- Somsans anE i et fd—  OUTO

DEAD LINE TO CROSS

SHEAVE.

NEXT ASSY

TOLY RANCEY Litet 138 G ot Awest

PIOAILtD

ANGLIS® W XXt =

rracTionaL s i | xant o

REMOVE ALL PUARS AND EHARP

ADGES OO NOT SCALE THIY

DRawiNg.

TOLERANCES NOT SHOWN A80VE
ARE PEA ANDI YH i llﬂ

m RINT

ShoreR T
mmummmmvuuﬂlu T eI

I(lﬂ-ll. 1O IHEIn MTERESLS
e — e ——

PO SO 148 + LA QULANONA MI18
T UAGEl N ARRDY [ EPRISTWAY » I8 875 7S

ZHY

SeaLl

 9'12°,8 14° BOOM ASSEMBLY

DRAWNG NO AE vISION

AW-035

l weer l_or 1,

Rommany




0029

FIRTURE MO

FINISH NOD.

ITEM | PART NO. [17'BOOM |20 BOOM | SIZE
9 223005 141’ 5/16"
" 223007 164' [5/18"
10 | 236807 L /4"
" 236608 EIN 14"

HOIST
DRUM

Co

BOOM
DRUM

HOIST
DRUM

Co

HOIST
SHEAVE

REVISIONS

Lta

DESCRHTION

| pate [ arrp

HOIST SHEAVE

BOOM SHEAVE

61 018100 NUT, HEX. HLF,-LX. 5/8-18
5]1 012900 | SCREW, HEX_HD. 5/8-18 X 3-/2 GR-5
14] 3 227401 SHEAVE (BEARING 200100) '
131 1 018100 NUT, HEX. HALF LOCK 5/8-18
212 023500 5716 WIRE ROPE CLAMP
TN 233504 | CROSS SHEAVE
10 | 85" 236807 | HOIST CABLE 1/4°
9 P4y’ 223005 BOOM CABLE 5/16°
gal2 023400 | 174 WIRE ROPE CLAMP
712 023600 5716 WIRE RQPE THIMBLE
6] 013505 5/8"-18 X 2-3/4" HEX, CAPSCREW
5|4 018200 578" -1t LOCKNUT
4 |1 Ot3501 5/8"-11 MACHINE BOLT 9°LG.
311 20016) SWIVEL BLOCK
216 200909 | SHEAVE (BEARING 200100)
1|1 228017 | BOOM ASSEMBLY

| Ires] oTY|ors PANT NO. DESCHIPTION

LIST OF MATENIAL

UNLESS OTHE RWISE MOTED ALL1OT ALY

DEAD LINE .
TO BLOCK

BLOCK
SHEAVE

IS ANE 1 INCHES.
TOLERANCES UNLLSE Q1M RwrilE

REL 08

MERE oW

€DGES DO MQT SCALY THE

TOLERANCES MOT Sown ARCVE

ANEPEA AN VI & 07T
ATy

NEXY ASY'Y

AND WUET HOT
A MTAL TO THEIN INTRRISTE

HE PROM AUTO CA [
B UL 1M ANY MAMNNER DETRS.

PO BOR Wit ¢ TULBA, UM LANOMA Fatdh
ARROW I AL IR ]

T

17° BOOM ASSEMBLY FOR 6006

scaLt

wyiGHT

ll&l IUMMWAN&-OS' |!ivl§0’l

l sl o L

M



00'e9

PixTURE ND FINISH MO,

HOIST
DRUM .o

w2 (@

HOIST
DRUM

CHG

AFVISIONS

LTA

DESCAIFTION { pare | arrp

BOOM SHEAVE

TOLERAMCES UNLERS OTHERWISE

wonen.

AGLER L VP Axg a0
FRACTIONAL £ 1798 | RERE AW

ASMOVE ALL BUARE AND THARS

CONEL DO mOT SCALE Ting

TOLUAAMDLS NOT SO ASOVE

ARE MR ANS YH §. 1971

NEXT ASTY

A Syt
At 7o ot TiETy

NOT &l USSD Wy ANY JAseer R DET RS

) Q18100 NUT, HEX. HLF.-LK. 5/8-18
5] % 012900__ | SCREW, HEX. HD. 5/8-18 X 3-/2 GR-5
14| 3 227401 SHEAVE (BEARING 200100
i3] QI1BI00 NUT, HEX. RALF LOCK 5/8-18
1212 023500 | 5/16 WIRE ROPE CLAMP
TR 233504 | CROSS SHEAVE
10] 91’ 236808 | HOIST CABLE /4"
9 J164' 223007 | BOOM GABLE 5/16°
82 023400 | I”/4 WIRE ROPE CLAMP
712 023600 | 5/16 WIRE ROPE THIMBLE
6] 013505 5/8 =18 X 2-3/4" HEX, CAPSCREW
5 | | 018200 5/8"-11 LOCKNUT
411 01350! 5/8"°-11 MACHINE BOLT 9" LG.
3|t 200161 SWIVEL 8LOCK
2|6 200909 [ SHEAVE (BEARING 200100)
1] | 228020 BOOM ASSEMBLY
1 ITEM QTv]ons PART HO. DESCRIPTION
LIST OF MATERtAL
A mE i et [ AUTO CRANE COMPANY

PO, SOKE 0848 v TULTA, DULANOMA TS
NS I ROUEN ARACW EEPALIIwAY o 915031

| T

20°' BOOM ASSEMBLY FOR 6006
s €AW 032 "

] s L_or {_




0ov9

FIXTURE b FINISH HO. tHg REVISIONS
LT DESCAIPTION | oate [ amrp

o SEE HOIST CABLE ILLUSTRATION

!\....

HOIST CABLE
ILLUSTRATION

| | iwiM|ors]  rantwo DESCRIPTION
QUANTITY LIST OF MATERIAL
UNCESS OTHERWISE NOTED ALLDRATR Y
et 2| AUTO CRANE COMPANY
TOLERANCES UMLESE OTHE R34 P F O SOX 09548 + TULSA DRLANCMA JaVey
O D zeéﬁ%& M0 pROxi N ARAOW EEFRELTRAYT » BI5 40 41
1)

EXTENDABLE BOOM
10' - 16'

jﬁé‘r [Dnnm%z"”gT Inl;ru_o'l_
I wert_ L or 2

NEXT ASSY | 2D



EXTENDABLE BOOM AW-241197

10' - 16' BOOM
TEM | QTv. | PARTNO. DESCRIPTION
1 6 240241 SHEAVE (BEARING 200100)
2 88 800530 CABLE 5/16°
3 1 241196 LOWER BOOM
4 1 240201 BOOM, UPPER ASS'Y
5 3 227401 SHEAVE (BEARING 200100)
& 1 233504 CROSS SHEAVE
7 1 012900 SCREW 5/8 - 18 X 3 1/2 GR.5
8 2 018100 NUT HX. HLF. LK. 5/8 - 18
9 2 023600 5/16 WIRE ROPE THIMBLE
10 2 023400 1/4 WIRE ROPE CLAMP
11 2 023500 5/16 WIRE ROPE CLAMP
12 1 013504 SCREW HX. 5/8 - 18 X 5 GR.5
13 1 240246 PIN ASSEMBLY
14 2 012501 SCREW HX. 5/8 - 18 X2 1/2 GR.5
15 88 800529 CABLE 1/4"
16 1 240263 CABLE GUIDE ASSEMBLY
17 1 360602 SWIVEL BLOCK
18 1 012203 SCREW HX. 5/8-18 X 1 1/4 GR5
19 1 240224 PAD LOCKING
20 2 007400 SCREW HX. 5/16 - 18 X 1" GR.5
21 2 020600 WASHER, SP, LK. 5/16
22 2 020301 .  WASHER, FLAT 5/16
NOTE: 10’ - 16' BOOM REQUIRES 360602

TRAVELING BLOCK

TO CONVERT A FIXED BOOMTO A

10'—- 16" EXTENDABLE BOOM, USE
CONVERSION KIT PART NUMBER 241197-001

6-41.0




00'5-9

NxTURE NO FINISH HO.

CHG AEVISIONS
ATA QESCAIFTION | patt | arrp

o SEE HOIST CABLE ILLUSTRATION

i — HOIST
g - 7 @ SHEAVE
iy ) - ‘ . 4
TO 8OOM "
DRUM v :

HOIST CABLE
ILLUSTRATION

i 1 ITEM Mr PART NO. |

LIST OF MATERIAL

AUTO CRANE COMPANY

20, S0K 4548 » TYLIA, ORLAMOMA 1e 44|
FH0 LAGUEN ARRDOW s ARITwar « 1D 4

LY}

EXTENDABLE BOOM
14’ - 20




EXTENDABLE BOOM AW-240200

14' - 20' BOOM
iTEM QTy. PART NO. DESCRIPTION
1 6 240241 SHEAVE (BEARING 200100}
2 120 B00530 CABLE 516"
3 1 240202 LOWER BOOM
4 1 240201 BOOM, UPPER ASS'Y
5 3 227401 SHEAVE (BEARING 200100)
6 1 233504 CROSS SHEAVE
7 1 012300 SCREWS5/8-18 X3 12GR.5
8 2 018100 NUT HX. HLF. LK. 5/8- 18
9 2 023600 5/16 WIRE ROPE THIMBLE
10 2 023400 1/4 WIRE ROPE CLAMP
11 2 023500 5/16 WIRE ROPE CLAMP
12 1 013504 SCREWHX.5/8-18 X5 GR.5
13 1 240246 PIN ASSEMBLY
14 2 012501 SCREWHX.5/8-18 X2 1/2GR.S5
15 92° 800529 CABLE 1/4"
16 1 240263 CABLE GUIDE ASSEMBLY
17 1 200161 SWIVEL BLOCK
18 1 012203 SCREWHX.5/8-18 X1 1/4 GRS
19 1 240224 PAD LOCKING
20 2 007400 SCREWHX.5/16 -18 X 1" GR.5
21 2 020600 WASHER, SP. LK. 5/16
22 2 020901 WASHER, FLAT 5/16
NOTES:

TO CONVERT A FIXED BOOM TO A 14" — 20' EXTENDABLE
BOOM, USE CONVERSION KIT PART NUMBER 240200-001

6-5.1.0




HOIST CABLE ILLUSTRATION

EXTENDABLE BOOM - HYD.

10°~ 16"

HYD. CYLINDER

]
S ————————h,
)
fl




EXTENDABLE BOOM - HYD. AW-240258

10'—-16' BOOM.
ITEM | QTY. | PARTNO. DESCRIPTION
1 6 240241 SHEAVE {BEARING 200100}
2 88" 800530 CABLE, BOOM 5/16"
3 1 240262 LOWER BOOM
4 1 330110 BOOM, UPPER
5 3 227401 SHEAVE (BEARING 200100)
6 1 233504 CROSS SHEAVE
7 1 012900 SCREWS5/18-18 X3 /2 GR.5
8 2 018100 NUT, HX HLF. LK. 5/8 - 18
9 2 023600 5/16 WIRE ROPE THIMBLE
10 2 023400 1/4 WIRE ROPE CLAMP
11 2 023500 5/16 WIRE ROPE CLAMP
12 1 013504 SCREWHX.5/8- 18 X5GR.5
13 1 800067-001 SPACER
14 2 012501 SCREWHX.5/8-18 X2 1/2GR.5
15 8g 800529 CABLE HOIST 1/4"
16 1 200263 CABLE GUIDE ASSEMBLY
17 1 200161 SWIVEL BLOCK
18 1 012203 SCREWHX.5/8-18X11/4 GR.5
19 1 240224 PAD, LOCKING
20 2 007400 SCREW HX.5/16 -18 X 1" GR.5
21 2 020600 WASHER, SP. LK. 5/16
22 2 0203901 WASHER, FLAT 5/16
23 1 240242 COVER, ACCESS
24 4 002006 SCREWHX.SL.S.T.#10X 122
25 4 241173 HOSE ASS'Y HYD.
26 2 241170 ADAPTER, BULKHEAD 9/16 - 18 37°
27 1 2411686 CYLINDER, HYD. WiTH HARDWARE
28 4 634400 TIE CABLE
29 1 380042 ADAPTER 9/16 - 18 O-RING
30 2 020200 WASHER SP. LK. 174
31 2 005800 SCREWHX.HD.1/4-20X 1 1/2 GRS
32 1 330412 HOLDING VALVE
33 1 241168 TEE, 9/16 37° RUN, 9/16 - 18 O-RING
34 1 330087 LINE ASS'Y HYD.
35 1 200876 ADAPTER 9/16 - 18 JIC/ 9/16 - 18 ORB
36 1 019106 NUT HX. LK. 1*N.F.CP
37 1 241214 PiN
38 1 241213 RETAINING RING
39 1 330601 SEAL KIT (FOR CYLINDER 241166)
NOTE:

TO CONVERT A 10" — 16' MANUAL EXTENSION BOOM
TO A 10°'— 16' POWER EXTENSION, ORDER KIT
NUMBER 240281 (FOR 12/24 VOLT UNITS), ORKIT
330536 (FOR 220/24 110/24 VOLT UNITS).

6-6.1.0




PR
zoa::..—

02 -.pi
‘UAH - WOO8 318VaN3LX3

6-7.0.0



EXTENDABLE BOOM - HYD. AW-240257

14' - 20' BOOM

ITEM | QTY. | PARTNO. DESCRIPTION

1 6 240241 SHEAVE (BEARING 200100)

2 120' 800530 CABLE, BOOM 5/16"

3 1 240259 LOWER BOOM

4 1 330110 BOOM, UPPER

5 3 227401 SHEAVE (BEARING 200100)

6 1 233504 CROSS SHEAVE

7 1 012300 SCREW5/18-18 X3 1/2GR.5

8 2 018100 NUT, HX HLF. LK. 5/8 - 18

9 2 023600 5/16 WIRE ROPE THIMBLE

10 2 023400 1/4 WIRE ROPE CLAMP

11 2 023500 5/16 WIRE ROPE CLAMP

12 1 013504 SCREW HX. 5/8 - 18 X 5 GR.5

13 1 800067-001 SPACER

14 2 012501 SCREWHX.5/8-18X21/2 GR.5

15 92" 800529 CABLE HOIST 1/4"

16 1 200263 CABLE GUIDE ASSEMBLY

17 1 200161 SWIVEL BLOCK

18 1 012203 SCREWHX.5/8-18X11/4 GR.5

19 1 240224 PAD, LOCKING

20 2 007400 SCREW HX. 5/16 - 18 X 1" GR.5

21 2 020600 WASHER, SP. LK. 5/18

22 2 020901 WASHER, FLAT 5/16

23 1 240242 COVER, ACCESS

24 4 002006 SCREWHX.SL.S.T.#10X 12

25 2 241173 HOSE ASS'Y HYD.

26 2 241170 ADAPTER, BULKHEAD 9/16 - 18, 37°
27 1 241166 CYLINDER, HYD. WITH HARDWARE
28 4 634400 TIE CABLE

29 1 360042 ADAPTER 9/16 - 18 O-RING

30 2 020200 WASHER SP. LK. 1/4

31 2 005800 SCREWHX.HD.1/4-20X 1 1/2 GR.5
32 1 330412 HOLDING VALVE

33 1 241168 TEE, 9/16 37° RUN, 9/16 - 18 O-RING
34 1 330087 LINE ASS'Y HYD. ’
35 1 200876 ADAPTER 9/16 - 18 JIC/9/16 - 18 CRB
36 1 019106 NUT HX. LK. 1" N.F. CP

37 1 241214 PIN

38 1 241213 RETAINING RING

39 1 330601 SEAL KIT (FOR CYLINDER 241166)
40 2 241172 HOSE HYD.

NOTES:

1.

TO CONVERT A 14' - 20" MANUAL EXTENSION BOOM
TO A 14’ - 20' POWER EXTENSION BOOM ORDER

KIT NUMBER 240280 (FOR 12/24 VOLT UNITS), ORKIT
330535 (FOR 220/24, 110/24 VOLT UNITS).

6-7.1.0




00’89

LY ]

ke - S i

FIXTURE NO

FINISH NO.

=\

CHG

REVISIDNS

LTA

SCAIFTION [ oare | ase
+ '

s
/ ’
’ O
-~
512 017400 NUT, HEX. HLF LK. 3/8NFCP
4 |2 009108 SCREW, HEX. HD 3/B X 11/4 NFCPGS
312 200910 SHEAVE ASSEMBLY
211 240265 | SHEAVE PLATE
§ | 240264 | SHEAVE PLATE
1 7€M ) Ovs PART NO DESCRIP Ve,
QUANTETY LIST OF MATEMIAL

NEYT ARR'Y

UNLESS OTHERWISE NOTED ALL[ORA
OIMENSIONS AL 1N INCHES
1OUERANCLS LMLESS OFiamst  |°*

L 1=101-
ANGLES ! 17 KX W

FRACTIONAL * HId KRX ¢ oW |

AEMOVE ALL BURRY AND SHARP
F0C1S DO NOT SCALE 1y
ORAWING

TOLEAANCES NOT SMOWN ABOvE  OATI SCALE ST | DRAWING nU SO00N
AREFEN ANTE Y4 3 19P) Fa¥ ) - .

+u§ PRINT 1S 1ol PRAOPEATY AUTD CAANE CO WEIGHT c Aw 240263 3__3'__
ANO WULT WOT BE USED 18 ANY MANNLA DETAI I frr b

v

HUTO CRANE COMPANY

PUBUR DV ¢ TLLLE U0y ANOMS Ja ey
390 SROK TN AAROW { RFRESYIWAY & INRETE

TifLe

(R | [

ABLE GUIDE ASSEMBLY




0'0'6-9

2"

TORQUE REQ'D - 1/4"CABLE=12 FT, LBS. A= |
BS.A= | 7/8

5/16"CABLE =18 FT. L

NUTS ON TOP WITH LONG PART OF CABLE

U- BOLT SIDE DOWN WITH DEAD END OF CABLE

Fe A —
NO. R:T:ON' nY AUTO CRAN E Cﬂ?l'a. OKLAHOMA
: INSTALLATION OF CABLE CLAMP
3 DORAWN "CATES ecALE FULL MATERIAL NOTED
F] CHK'D DATE 3_ 8'7 2 DRAWING NO,
. TRACID APPD M" I 24

RIDHWAY S 10000




LY] -1 ! M Y g

ANBAISSY WHvd Avidy |0 T .ewmagrample o

—rr——— e ——]
TN Bk e ¥ i

PR 1| Rypy
LIRS L

e L] e [
ANVINOD BNVHD _lﬁﬁ o S Rt

Srmbive a1t

!!!!

| YT O T BT

HOLW 00 F LN

v | ww |

MOEHAED RODE "Ciw
BN STI00N MOS TRV Dkl
WINATaNE 218000 -ay Eu-u“

7-1.0.0



otL-L

[

FIRTUAE MO

FINISH NO

L@J
O4T ©
3¢
28

37

I AANA N
b B3 illrrl
—

LY

NOTE

I. FOR POSITVE GROUND, RED
BATTERY CABLE GOES TO
NEGATIVE TERMINAL OF
BATTERY )

WO

CHg

HEVISIONS

Lin

GESCRIPHON

Joate | appo

oiciolskstokoloiclalola ks
R

2 o i il o Nt B s

eanri0 |

DESCRPTION

LIST OF MATERIAL

B P riay AUTO CRANE COMPANY
TOUERANCES URLESS OTHERWESE 70 0K 43548 + TIASA, OKLAMOWA Fins
SPECYND T80 SACKEN ARROW LEPRESSWAY + 4770418
oLl s ur | M2 0% WL
REMOVE ALL BURAT AND
pu oy i Aol epiy s o RELAY PANEL ASSEMBLY
TOUERANCES NOT SHOWM ABOVE e
ARE PER e e 1197 %' o "Ay-838108 )
TIS FVNTE THE PROPEATY OF JUTO CAAE CO T
MEXT ASSY  F I n PTAESTS, lll!._Z._o'...Z._




RELAY PANEL ASSEMBLY - AW-676106

TEM | QTY. | PARTNO. DESCRIPTION
1 3 622316 CONDUCTOR
2 4 600304 CONDUCTOR
3 1 622310 CONDUCTOR
4 1 622306 CONDUCTOR
5 1 622321 CONDUCTOR
6 1 600316 CONDUCTOR
7 1 622326 CONDUCTOR
'8 1 622331 CONDUCTOR
9 6 658300 BUS BAR
10 2 658500 BUS BAR
11 36  REF. 5/16 N.F. CAD PL. HLF. NUT
12 24 020700 5/16 LOCKWASHER INT. LK.
13 3 660000 BRAKE LEAD ASSEMBLY
14 1 640700 SWITCH, PENDANT LOCK
15 3 660406 CONDUCTOR (BLACK W/T)
16 1 REF. CONDUCTOR
17 1 660223 CONDUCTOR (BLUE)
18 1 660226 CONDUCTOR (RED)
19 1 659904 CONDUCTOR (WHITE)
20 1 660229 CONDUCTOR (GREEN)
21 1 660218 CONDUCTOR (RED W/T)
22 1 660415 CONDUCTOR (BLACK)
23 1 660208 CONDUCTOR (BLACK)
24 1 660230 CONDUCTOR (ORANGE)
25 1 660310 CONDUCTOR (RED)
26 24  REF. #10 - 32 HX. NUT, CAD. PL.
27 12 020001 #10 LOCKWASHER CAD. PL.
28
20 6 020200 WASHER, SP. LK. 1/4
30 1 REF. CONDUCTOR (RED)
31 1 660312 CONDUCTOR (WHITE)
32 1 635200 TERMINAL BOARD
33 6 200182 RELAY, 12 V.
3¢ 1 654100 SWITCH
35 2 000404 SCREW RD. SLT. HD. # 6-32 X 5/8 LG.
3 1 020900 5/16 X 1 1/4 O.D. FENDER WASHER
a7 1 007808 5/16 - 18 N.C. X 6* HX. HD. SCREW
38 1 301401 SPRING
39 2 016500 5/16 - 18 N.C. HX. NUT
40 2 000602 #6-32 N.C. X 1" RD. HD. MACH. SCREW
41 4 019600 #5 LOCKWASHER
42 2 015400 NUT HX. # 6-32
43 1 305401 PANEL BRACKET MEMBER
44 1 654000 BOOM, LIMIT BRACKET
45 & 005901 SCREW, HX. HD. 174 - 20 N.C. X 1/2" LG.
46 6 015900 NUT HX. 1/4 - 20 N.C.
47 4 §63100 CABLE TIE (NOT SHOWN)
:g 2 663200 CABLE TIE (NOT SHOWN)
50 1 REF. CONDUCTOR (BLACK WIT)

7-1.2.0




b e I P e LTI
.... 7 e it g ae/8

130A w2700
470A #2/027 AVEIYID DN
»

7-200



0L

FIXTURE NO

FiNISH ND

2243 44)33

CHG

REVISIONS

LTA

OESCMIPTION

[ oatt | arro
— +

i ] memlosf  eantno |

DESCNIPTION

GUANTITY

LIST OF MATERIAL

UNLESS OTHERAWISE NOTED ALLJUAA v

DIMENSIONS ARE 1IN INCHES

o RanCIS U s Otiiawm 194004
o O by

AMAH 1T LERAN ]
r

AR BIEITEN .} AT
AFNOVE A11 BUARS AND SHARP

IDGHE DO MOT KCALR Tris v

AUTO CRANE COMPANY

0O ROL M0 & TULLA, DRLAROA MM

AN NOw E ¥+ 1Ra7I a8

| [T3TY §

RELAY PANEL ASSEMBLY

VOUERANCES NOT SHOWN AROYE  [OATL

AL MR ANSEYES 3 )
Tours PRI VS THE PAOPE AT Y OF AUTG CRANE CO

NEXT ARLY

Angrp v WO BE USHY 19 AT MANE A O TR

AL N el R NIRRTy

S [E I Aw-e990i2 T'—""J

wiiGul

l it 2 _or 2




RELAY ASSEMBLY - AW-699012

ITEM QTY. | PARTNO. DESCRIPTION
1 1 614230 CONDUCTOR
2 1 622331 CONDUCTOR
3 4 600304 CONDUCTCR
4 1 622321 CONDUCTOR
5 2 622318 CONDUCTOR
6 1 622326 CONDUCTOR
7 1 622316 CONDUCTOR
8 1 622304 CONDUCTOR
9 1 622310 CONDUCTOR
10 6 658300 CONDUCTOR
11 28 016800 5/16 N.F. CAD. PL. HALF NUT
12 28 020700 5/16 INTERNAL SHAKEPROQF LOCKWASHER
13 2 658500 RELAY CONDUCTOR
14 3 660000 BRAKE LEAD ASS'Y
15 1 635200 TERNIMAL BOARD
16 1 646900 SWITCH
17 1 655636 CONDUCTOR ASS'Y
18 1 £60226 CONDUCTOR
19 1 660223 CONDUCTCR
20 1 660229 CONDUCTOR
21 1 660206 CONDUCTOR
22 3 660230 CONDUCTOR
23 1 660218 CONDUCTOR
24 4 019600 #6 SPLIT LOCKWASHER
25 3 6604086 CONDUCTOR
26 1 659504 CONDUCTOR
27 1 660310 CONDUCTOR
28 1 659700 BOCM LIMIT SWITCH
29 16 015600 #10-32 CAD. PL. HX. NUT
30 16 020001 #10 CAD. PL. LOCKWASHER
31 1 660312 CONDUCTOR
32 2 005901 1/4 X 1/2 CAD. PL. CAPSCREW
33 2 015400 NUT HX. #8-32
34 4 000404 SCREW RD. SLOT HD. #6-32 X &5/8
35 45" 800589 ELECT. INSULATION PUTTY
36 90" 800580 BLK. VINYL ELECT. TAPE
37 17 634401 CABLE TIE (MEDIUM)
as 1 660417 CONDUCTOR (BLK W/T)
39 1 636600 JUMPER BAR
40 1 654100 SWITCH
41 1 305401 PANEL, BRACKET
42 6 650524 RELAY 24V
43 6 005401 SCREW, HX.HD.1/4-20 X 5/8°
44 B 015900 NUT, HX. HD. 1/4-20 X 1/2"
45 8 020200 WASHER SPLIT LOCK 1/4
46 1 301401 SPRING
47 2 016500 5/16 - 18 N.C. HX. NUT
48 1 008000 516 - 18 N.C. X 6" HX. CAPSCREW
49 1 654000 BOOM LIMIT BRACKET
50 1 020800

5/16 FENDER WASHER 1 1/4 O.D.

7-2.2.1




o

RELAY ASSEMBLY - AW-699012 CONTD

ITEM | QTY. | PARTNO. DESCRIPTION
51 1 640700 SWITCH, PENDANT LOCK
52 1 660240 CONDUCTOR

7-2.3.0




—rYers
!I-!nl.r.s-hﬂ.-..f..os .
Y o

(S1010E-MV *434)

S PN PR L

-
-

T W B SR A e e €
L e 6w oyt RS S 14

ANHNGD INVYD OLNW

Vil b et M
DL o B g e oy el

ot

INYON3d JBYAONIY H0J [—ar] _mewaceminillo
ATANISSY 1INV AvIH | | L el

) Hveed B -
Hﬂv.. e B 4 o e
Pt Lt I
TR ] e meebn sh b
sdud

“TIRN DRASTWE 30VIToR

"NOSNNY] hOOd QM
Dowlss $1I00A WD) AVEIRES Dhiises

|

WINIA GG £45000-NY 2MQ 15

llllll

| T OO KT8 T |

Saer T0NE |

7-3.00



0'LE-L

FIXIURE MO

FHaSM NO

©

Q

/...

©

(a5146)29)
- ﬁ

L

-

39

36 37)

LA ]

L]

o

NOTE

I. FOR POSITVE GROUND, RED
BATTERY CABLE GOES TO
NEGATIVE TERMINAL OF
BATTERY

CHG

REVISIONS

LTR

DESCAPTION [ oate | aerD

ol
X
X

My
fobsololstots foldd

nem | ore fous)

FART N

l DF SCRM 1l

LIST 3 WA TEHIA

UM ESS OTHEHWASE NOTED ALL
o ARE W OINCHLS
HOLERANCES. Unn T35 19 1o RSt

LU
PRACIONAL + WM, Bar - U
AEcVE ML BURNS AND Lane
LDGIS DO NOT SEaLE by

MERT ASS Y

HOLERANCE S MOT SHOWH SROVE
ARE PER Ay a4 180D

DHave By

naly

o 2 By

AUTO CRANE COMPANY

FUBOR Ah%al o 1A A LI AMDMR FaMaY
A00 WAl b AMKEYW | TR Shuva v+ 918 427 B P

[-14]]

NG B

Y]

RELAY PANEL ASSEMBLY

Al

Teug PRaeT 0% Il PROPEHI Y OF Aalis 0 Hang
AN ML E ST BE USIO B ST Wit k(o

wWEntiy 1) 1f0R MITARALY

T LT ORI

¢ " AW 676105

{ ATV N

b _IT-«- 2 » 2.



RELAY PANEL ASSEMBLY - AW-676105

ITEM QrTyY. PART NO. DESCRIPTION

1 2 622316 CONDUCTOR

2 4 600304 CONDUCTOR

3 2 622310 CONDUCTOR

4 1 622306 CONDUCTOR

5 1 622321 CONDUCTOR

6 1 600316 CONDUCTOR

7 2 622326 CONDUCTOR

8 1 622331 CONDUCTOR

9 6 658300 BUS BAR

10 2 658500 BUS BAR

11 36 016800 5/16 N.F. CAD PL. HALF NUT

12 24 020700 5/16 LOCKWASHER INT. LK.

13 3 660000 BRAKE LEAD ASSEMBLY

14

15 3 660406 CONDUCTOR (BLACK W/TR)

16 1 655636 CONDUCTOR

17 1 660223 CONDUCTOR (BLUE)

18 1 660226 CONDUCTOR (RED)

19 1 659904 CONDUCTOR (WHITE)

20 1 660229 CONDUCTOR {(GREEN)

21 1 660218 CONDUCTOR (RED W/TR)

22 1 660415 ©  CONDUCTOR (BLACK)

23 1 660206 CONDUCTOR (BLACK)

24 1 660230 CONDUCTOR {(ORANGE)
25 1 660310 CONDUCTOR (RED)
26 24 015600 #10-32 HX. NUT CAD. PL. INT.
27 12 020001 #10 LOCKWASHER CAD. PL.
28
29 6 020200 WASHER SP. LK. 1/4
30
31 1 330664 CONDUCTOR (RED)
2 1 635200 TERMINAL BOARD

33 6 200182 RELAY 12 VOLT
34 1 654100 SWITCH

35 2 000404 SCREW RD. SLT. HD. #6-32 X 5/8" LG.
36 1 020900 5/16 X 1 1/4 O.D. FENDER WASHER
37 1 007808 5/16 - 18 N.C. X 6" HX. HD. SCREW
38 1 301401 SPRING
39 2 016500 5/16 N.C. HX. NUT
40 2 000602 #6-32 N.C. X 1~ RD. HD. MACH. SCREW
a1 4 0198600 #6 LOCKWASHER
42 2 015400 #6-32 HX. NUT

43 1 305401 PANEL BRACKET MEMBER

4 1 654000 BOOM LIMIT BRACKET
5 6 005901 SCREW HEX. HD. /4 - 20 N.C. X 1/2"
8 6 015900 1/4 - 20 N.C. HX. NUT

47 4 663100 CABLE TIE (NOT SHOWN)
33 2 663200 CABLE TIE (NOT SHOWN)

50 1 660406 CONDUCTOR (BLACK W/TR)

7-3.2.0




0L

hxTuE NQ FHaSH NO.

BOOM DOWN RELAY

BLACK

cHa AEVISIONS
Lm DESCRIPION | pate | arpd
VALVE SOLENOID BOX
Lanl
+
“a
Iz
0 ¥
(&
| [~8LACK(-)
WHITE (+)

RETRACT

PUMP RELAY

J 3 11iB] 630913 JCONDUCTOR ASSEMBLY
J 2 ] 1]B| 630908 |CONDUCTOR ASSEMBLY
1 Bl 630907 JCONDUCTOR ASSEMBLY ]
s | o1 jors]  paaTmo. DESCRIPTION
ST OF MATEWAL

DAEADONS ANE oY PUHER. HUTO CRANE COMPANY
o0 E53 OTHENWSE PO 801 43548 » NLSA, ORLAMOWA Fans
SPECHFED mmmm"".ﬂ'*“
ANGLES £ ¥3* ER £ 060 e
FRACTIONAL £ 408 | aux ¢ 0 SUPPLEMENTAL WIRING DIAGRAM

FOR HYD. BOOM EXTENSION

TOLERANCES NOT SHOWN ABOVE
ARE PEA AND TV B-W13

THES I & P PROPENLY OF IUIOCMMCD
WMUSP'QIDEUS&DNNN

[E [ aw e300tz | oo
’ | pen ) _ o1




FILTUAE ND FINSH MO THG REVISIONS

L DESCHPTION l DATE I_‘pp-o

0'0°5-2

dit

VOLTAGE
SWITCHING
UNIT

r—-—ﬁ-—-—--—.-—-__._l

-

k KEY SWITCH

{
|
PENDANT :
|
I

1
{
-

i
1

I
I
21 {
!
I

0 IS D |

UG TR UL SN YR YU S

N
1 LoAD — SwNG | f
LiMIT uMIT
NC NC |
{oPT.) ]
+ — —
E?RUCK ~ '
- " BATERY

muTawj;s—i_ pantno | OESCRIPTION
LIST OF MATERIAL
Drdions ARE mpecres AUTO CRANE COMPANY
Thimep Y . ER O 200 Buan A ExraE e Sob et ST
i’ v | 5o - ELECTRICAL, SCHEMATIC |
Eooe o st s 12\24 VOLT

FOLERANCES WOT 3HOWAM ABOVE
ARE FER ANSI Y14 501

scaLE (73 |mmuo LT
Trws PRINT 13 THE PROFEATT OF AL - J c AW-026 T .

RANEL GO
AND MiST HOT BE USED ™ ANY MAMWER DETR-
AT Luona o e atresty [per L or L




-

0094

wHY

L

FIXTURE NO

FNISH NO

cHG REVISIONS
LTR DESCRPIION j DATE i APPD
. I
PENDANT
r- BOOM
AT
L il
+
— TRUCK
_ ===—BATIERY Goo\ fooon
— GLE
N -
r
ouT IN

SOLENOID
DIRECTIONAL
VALVE

D
R)

eM i oty lost  ramrno | DESCHPTION

LIST OF MATERAL

—
UMLESS OTHERWISE NOTED ALL | OPAVEY RY

IS ANE I INCHES 0
TOLERANCES LW €35 OTHENWASE ] By
SHOED Dar
ANGLES ¢ W RR £ 08
FracTIoNaL § Wi | nun s 0w gATE
RENOVE ALL SUARS ANG SHARP
KDGES 0O NOT SCALE Treg N

AUTO CRANE COMPANY

PO BOX 43548 » MASA QML AMDUA FI14Y
B BROKEN ARKOW LEPRISSWAY + B1a §21 % 1%

™' ELECTRICAL SCHEMATIC |
F 12\24 VOLT POWER EXTENSION

. TOLERANCES NOT SHOWN ABOVE TE

ARL PEA ANS V1A §-H003

THiS PRNT 8 THE PACMEATY OF AUTO CRANE CO

WEIGH]

AN MUST WOT BE USED #4 ANY MAMIVER OETAR
NEXTASSY | R

et € [wm?k"v?'-tliﬂ [
s Y __or 1



00L-L

FINTURE KO.

FINISH NO.

KEY

e HOI HO
upP DN up D

-
| Boo

]

{uprou ve | on
]

[ -

@

TURN
G

TURN
LEFT,

{.J

- -

I
IPENDANT
1
[

CHG

NEVISIONS

LTR

DESCANFTION

wr: !LPD

-O-—T—0—1T
LOAD  SWING
LIMIT  LiMIT

AT ENE WY

ot

| L nu]n_rsi_ ranTwo. |

QESCRIPTION

QUARTITY

LIST OF MATERIAL

DIMENSHOMS ARE IN INCHES.
TOLERANCES WML ESS OTHE Al

ANGLES ! P ARl o
FRaCH S| axnt o JOAT
A{MOVE ALL SURRS NG SHARD

EDGEY DO MOT SCALE THiS

TOLERANCES NOT SHOWN

ARE PES ANSI Y14 & 1973
THIS PRINT IS THt PROPERTY AYT0 CRA|

WEXT ASS'Y

AND MUST NOT B USED 1N AMY MANNER DETAS

MENTAL TO THEIR INTERLSTS
e ————————

ELECTRICAL SCHEMATIC

whianT l_ weter. L or L

AHUTO CRANE COMPANY

PO BON 43040 ¢ TULSA, DELANOMA M1es
9700 S RORIN ARNOW EXPRESTWAY & DIB 21847

ik

24 VOLT

SCaLk $IZ8 DRAWY NG NGO AEvig

it c AW - 301013

NGEATY Y-



T T v — pumge | T2 n bew w6 I 9 i SR

oLooce 2 9] .

—
et R e P asou

ATGHISEY WINIAKDD JIVLWOA

oot et 13 F
T \
. funs e d
T R T T Fhabivd
Vi o A W 5 o o 85
ANUANOD INVHD QLW -
et

[T

[T
HIIHIANOY FOVII0N ONISNGH
e e A% WINMOUSHYNL [ 910663 |

ANYLIITI NS | 46F0KE

WILWIANOD FOVII0A HIADD | 020669 v
3SNJ TROR EHOES!
vO£- 300510V TISNd | #1086

30YD NIMDG | 200
_ HOLINONDD $00
NI-d¥NS "1 INMOuH 10261
¥iGn2 30178 | Z6€000

(e |i
e
i e ’i'_

i

i1

14

i

N ¥I 91 3313 Jehim |0+0-065008
NuD WO 9t 303 3miM | €6C-18E000
* FRCLEA Y 2699

00
WE X GO JION W1 QW XH MIDS | DOSG00
0

] H@+
2N X GO JON w1 QM XM M I 1066 S0 ﬂ_

T X _JION B¢ OH OW  MIYN [T]
WX SOONGL OH XH_ MY 209100 ]

W34 ‘auvio | T 51 |

JIIVE WS NINSYM 9020 6l

3 W1 NS THIHSYA 02020 02 .
Ll

o |m|w|e]—|=]rs| i~
=

olo

d3 99 NVJS SMSYA
L E

LA
~
o~

dOIN NS KNI LNN
dIIN W XM LN 1]52 o
$30M 3, KHLAN | OOVES v |92 Pooxe
V1S 0ty OH TS MW MINDS | S00200 or]ez] 5 aY
D0ASZ WIAIT | (20669 [ 3 3|
"ANGD L1 0A V30 J000L00CE| | 1 [ 42] =3
: ‘A 0L} W3 [~ 90S0Y0 LM H nmvc&
.
L]
)
)
1
{mmmm— Al H
[}
avaon M \ m. Lig) ]
] I
n 7 [ ﬂ !
.rl.ﬁ..m.m.mw -l - "
H H z |
et g g |
1 j E -2
i i
| i
| H i
L o e “k-—1--- -
S
R
Tar H.-Pam ¥ O LI Tov
. 1= vt

7-8.0.0




T
LAl Ll
- e ymun % a]a10 [w)
PETT) 3 9YLI0ATONISNON | 610669
435 wINHOSSNYEL | §10665
JWLITTIHYS | d6Loes
HILNIANOD IDVLI0A 'W3A0D | 020669 2
35nd ' x08 10669 [-
YOL - 30QIuLUYD’ 3504 | #1066
JIRYD 4IMDg | 100OLE [’
— W019NON0Y | 9000EE 11e
NI~g¥N$ "1 INWOud 102619 £]6
#UEHZ 3E | T0L000 Zlo:
W¥_¥2 9t )11373uiM [oi-066008 [ A1
"WHE_¥9 9133713 T3uIM [ S00- 5008 1]
378v3 ' 34l 99 9 {€l
Wi X SO JIOIN ¥ OH XH 430D 005500 v |l
2N NGB g PN O XN "MIYD ¢ [si
2% dION 9 04 08 'MINJ5 | 90900K v |91
/X E9ON /8 OH KH 'M3ED OriOD o | 44
[E P TTLEr] 20669 ) [ &
4D WS “HIHSYM 9020 [ ]
a3 1 WS "HINSYM | 002020 nijoz
009610 R NT]
00591 9[22,
WdON Wi NI LW DO6SH 11 [€2
439N 9 XIH'LON [ * |2
v 150 AW MITS 300200 | _[o1]63 |
104 v © W3 I3 £20669 119
‘AGZZHIONYO "IWDI) | 9080K0 ]2
ARG LIOA 030 Jiodtiveed ] | T 16

7-9.0.0



Al +un ]
LOAPE = 831310530 e v e
III’I'.II[E -, 40 .
W s ceetiess | mhwen my Sl e = LJ e

o o TV | e b e L

ANUGWOD INVHD QLW (s STt
e mlanand & 57 o ) Vi Plomag doa o1 B htd
| ANUIMOD INVHD OLW _ |

Tw g B

g pem - e ofa st e ¥
5....2__ 200 | 590968 | (2 [0

.. _ioriHocih a0 | 2905€E _.x KRR
S 1w | Tokent s €
@3« DMANNOM 3 1ONY »Z066Y [3

| HOIINGNOD | 20669 3
9

1

L]

.

@ vy oLnv A9
63V Ivish 0 S0 0§

812 INOON Svu:osu 920669
AWINISSY HOLISIHYA 920669

STVIR_Zn ) X OZ- w5108 | 100900 | o
SSVHU ‘01,1 X OZ- 714 104 [ 900300
SSye 07, 2/ X 02~ w1008 | 600500 » |01 oy f
T SSYHa 02w 4nei | 010900 | | %Z] 11 - —
»/iW1LNI - MIHSYM | 102020 CIE] LAY yi
SSWHE_y/I 13 wIHSYM | 110900 [1] Y 11 L
"4 WX O2° 270N | 210900 v \ —_ Fi
270 "WILNE  HIHS WA 105120 [7] —_
TR WH 2 G LN | 002410 ] e 1 A \@
878 WM uBEYM | OOrIZ0 11 | Lo [
1 : E—(F
® —
(® 10
gt Tt
U L.
R ELE)
, b
rd

./@
oA v2h ()
? ,;.Nu,_"g,.u_s \ \ooo Pcoe

13GA 21 400 +
y |
u-ivutl_ I/. O |

-
v

. .\
m.,_“w T Q 26 O
s!mm 9 SITD %
- T3 m
= ¢
wave— | .
v 24 ¥2
+ - O

7-10.0.0



TROUBLE SHOOTING THE VOLTAGE CONVERTER

PROBLEM PROCEDURE
Turn unit on with the lever on the fuse box.
Check fuses in the fuse box.
" Check power to the fuse box; it should be 110 volts (or 220 volts).
Check inside the converter to see if the transformer output leads are
connected.
Check all the diodes to see if they arc burned open.

No Output Voltage

Check input voltage, The 110 volt unit requires a minimum of 110 volts.
The 220 volt unit requires a minimum of 210 volts.

Check to be sure you do not have a 220 volt unit in place of a 110 volt
unit.

Check the transformer output to ground. it should be 24-34 volts ac.

Low voltage output

Check input line voltage. The 110 volt unit takes a maximum of 120

High Output Voltage
volts and the 220 volt unit takes a maximum of 240 volts.

Check to be sure a 110 volt unit has not been substituted for a 220 volt

unit.

AC Voltage on Converter Qutput

There is a bad diode in the bridge. Remove diodes and check for polari-
ty and current blocking.

VOLTAGE CHECK
220/24 CONVERTER 110/24 CONVERTER

1. Connect 220V leads to generator or other 220V source. 1. Connect 110V leads to generator or other 110V source.

2. Check voltage across top of fuses in fuse box rectifier. 2. Check voltage from top of fuses to buss bar in bottom of
Voltage should be 220VAC 1 5%. If voltage is above 230 or box. Voltage should be 110V + 5%. If voliage is above 116V
below 210 check voltage at source. check voltage at source.

3. If voltage in Step (2) is correct, close fuse box and turn on NOTE: Fuses are connected in parallel; checking from the
rectifier. top of either fuse to buss bar will give the same voltage.

4. Check rectifier output. Voltage on D.C. output leads 3. If voltage in Step (2) is correct, close fuse box and turn on
should read 24 to 34 V.D.C. unloaded. rectifier.

5. Turn rectifier off. 4. Check rectifier output. Voltage on D.C. output leads should

6. Connect DCleads to crane. read 24 to 34 VDC unloaded.

7. Turn rectifier on. 5. Turn rectifier off.

8. Connect voltmeter positive lead to hoist motor stud F2 6. Connect DC leads to crane.

{Stud that brake lead connects to) and negative lead to 7. Turn rectifier on.
crane case ground. With 2000 1b. load on crane, hoist 8. Connect voltmeter positive lead to hoist motor stud F2 (Stud

(with3 line block). Start hoist in up condition, Voltmeter
should read 22 to 28 VDC.

7-11.0.0

that brake lead connects to) and negative lead to crane case
ground. With 2000 Ib. load on crane, hoist {with 3 line block).
Start hoist in up condition. Voltmeter should read 22 10 28

vDC,



ooeL-L

w0588

CHG REVISIONS
LTR DESCRIPTION DATE | APPD
)
4 I 800821-003 | CONDUCTOR -4 Ga. 1
3 | 00280l TERMINAL )
2 | 1 005000 | BUSHING W/NUT ]
) | 669200 CONDUCTOR, SWIVEL-FEMALE ]
ITEM | QTY {D/S PART NO. DESCRIPTION
LIST OF MATERIAL
UNLESS OTHERWISE NOTED ALL [DRAWN BY
DIMENSIONS ARE IN INoHEs. [ AUTO CRANE COMP/ANY
TOLERANCES UNLESS OTHERWISE E, /88 P.0. BOX 580697 ¢ TULSA, OKLAHOMA 74158-0697
SPECIFIED., CHKD BY 4707 NORTH MINGO ROAD»918-836-0463
ANGLES £ v2° XX + 040 . TITLE
FRACTIONAL 1118 | XXX +.010 [GATE ) :
REMOVE ALL BURRS AND SHARP i 7
EDGES. DO NOT SCALE THIS ENG. BY POWER CABLE -
DRAWING. .
TOLERANCES NOT SHOWN ABOVE T L \Z DRAWING NO. EVISION
ARE PER ANS! Y14.5-1973 DATE | SCALE SZEL AW -330007 REVIS
THIS PRINT IS THE PROPERTY OF AUTO CRANE CO.  FWeiaHT -
NEXT AsS'y | A0 MUSTNOT BE USED IN ANY MANNER DETRI- sweer | or




ooeL-2

FINTURE O FINISH NQ.

TO RELAY

>

=@

-l
=2

IS

—

P

“TURN LEFT" 'ro TERM. STRIP
L]

| RED

&

[
S

TO KEYLOCK
SWITCH

NOTE:

CHa

REVISIONS

LTR

DESCRIFFION | paTE] Arre

ITEM 19 NOT SHOWN -MOUNTING BOLTS

2111 600306 | CONDUCTOR
20| 7 020200 | LOCKWASHER, I/4
1972 005604 [ BOLT, 1/4-20 X I"LG.
18] 8 015900 | NUT, HEX 1/4-20
1716 005901 | SCREW, HEX. HD. 1/4-20 X 1/2"
1616 020001 | WASHER, INT. LOCK * 10
5] 6 015600 | NUT, 10.32
14|10 020700 | WASHER, INT. LOCK 5/16
13110 016800 | NUT, HEX-HALF_5/16-24
12712 659903 | CONDUCTOR, (BLK)
1l 330664 | CONDUCTOR (RED)
I 667001 | CONDUCTOR ASSEMBLY
ENI 660408 | CONDUCTOR {BLK W/ WHT. TRACER)
8|3 660406 | CONDUCTOR {BLK W/WHT. TRACER)
71! 603701 | CONDUCTOR (BLK)
6 (1 600316 | CONDUCTOR (BLK)
52 603700 | CONDUCTOR [BLK)
4 |1 600308 | CONDUCTOR (BLK)
3]2 658300 | CONDUCTOR
213 200182 | RELAY -i2V. SPOT (SEALED)
. 1t [ 301011 | MOUNTING PLATE, V.5.U.
i treM | oryfoss]  earvwo - DESCRIPTION
QUANTITY LIST OF MATERIAL

UNLESS OFHEAWISE NOTED ALL [URASY B
IMENSIONS ARE IN INCHES. 0
TOLLRANCES UNLESS Otetamsy  O4)
D

HUTO CRANE COMPANY

PO DOR WA 'U\M ORLAMONA Tarey
L] ARSI L L]

mltl' we Xnt W

tang | axxt ew Jon
IIMI ALL .Uﬂll AND SHARP
L00E1. 09 NOT JCALE THIS

NEXT ASS'Y

TCALERANCES NOT SHOWN AS0VE
AREPER ANE Y14 3. 187)
THIRFRINT 13 T FROPERTY OF AUTO CAAME CO.
AND SUET NOT 0f USE0 It ANY MANNEN DETH
MHNTAL TO THEH INTERESTS

SCaLE e
[a%4 C

Tt

VOLTAGE SWITCHING UNIT ASSEMBLY

DRAMNG O

AW-301015

s
wEIGH1

vl o L




oori-2

K

il

—

635301 [TERMINAL STRIP

622347 |CONDUCTOR_ASSY 3

622346 |CONDUCTOR ASSY 2

8 LG,
816G

-1 004700

)
]
SCREW ST, SLT. PAN HD 8 X 1 1/2

800580 |3/4 WDE OKONITE RUBBER T.

ER_ TAPE |

| 919700
-1 642100

Al
WASHER SPLIT LOCK 8 PLATED
0=—RING ]

675271

NUT

00011

TERMINALS T & B -

O =N [nfon~J i

]y |t s [t o [

636600_| JUMPER

+] 634401 |TY-RAP CABLE TIE

CONDUCTOR CABLE (237 STD

-1 800630
* | 633801

CABLE ADAPTER

N s | IS [t OO | A [ [ J Mo |

SCREW ST, SLT. PAN HD 8 x 1 1/4]

+ | 005101
| 005001

SCREW ST. SLT, PAN HD 8 x 3/4

640302

BOOT—TOGGLE SWTCH

634200

TOGGLE_SWITCH

—‘UUO

631700

BOTTOM COVER

f=s [N G- [CR O ~S] OO e
e

£31602

PENDANT HOUSING

=
m
4

Ofy fovs

PART O

DE SCRP hon

LIST OF MATEMAL

1
M 3
| 72
I ;
1
]
542423 26 F1.
642450 53 FT.
642440 43 FT.
642437 40 FT.
512430 33T CONDUCTOR CABLE
642426 29 FT.
642420 23 FT.
642415 18 FT,
PART NO. | LENGTH DESCRIPTION
BOOM UP (RED)
HOIST UP (GREEN)
? VSU_(WHITE W/TR)
_Q'J& S STURN RT. (ORAN
N e]e S MOT (WHITE)
ol Heel Heolwm
TURN LEFT (BLACK)
08  [noisT pown (ReD W/TR)
BOOM DOWN (BLUE)
M
enG | OESCAIPTION JoataTarro]

REVISIONS

NEXT ASSY

VWAESS OTHENWISE NOTED ALt [DAAWLEY
ARE W4 INCHES
FOLERANCES ML ESS OTHERWISE

B
CnD ‘ 'y
ANGLES s P Taac o |0

FRACTOuAL = g | axm e o PRTTE

HUTO CRANE COMPANY

S0F BURMIOSEF v PULLA £)ad AveldaA J B DR
4101 NOBTH MINGO Aual » ¥il 136 04)

PENDANT ASSEMBLY

ot

REMOVE AL IRRS. AN SHANR
EDGES DO MOT SCALF s (T 13 ( 3 FUNCTION )
wm —— e ————— s ——
TOLERANCES HOT SHOWN ABIVE [ GavE SR Tt | DRAWWE WG (1377
ARE PEA ARSI 110 31173 . -

3 REY OF A0 CRANE CO
ANO MUIST SO BE USED 10 ANY MANNER DETRY Gn? et Yot 1

WENTAL 1O THEW INTERERTE




0'0'st-2

19 4

BOOM RET. (ORANGE W/TR)

N

o o

BOOM UP (RED)}

HOIST UP_{GREEN)
@i VvSU (WHITE W/TR)

Td e

& TURN RT._(ORA.N o
S HOT_(WHITE}
2 L

BOOM DOWN (BLUE)

HOIST DOWN (RED W/TR)

BOOM_EXT. (GREEN W/IR)

VILW FROM_BOTTOM

L1

CHG
LTA

DESCRIFTION

| oare] arp

REVISIONS

N
i S
il

-

b b

ARE PER AMS: I 3-W 12

191 111 635301 |TERMINAL STRIP _ _
181 3 622347 {CONDUCTOR_ASSY 3 158 LG. }
1714 ]|-] 622346 |CONDUCTOR ASSY 2 1/8 LG
16] 1 004700 |SCREW ST. SLT. PAN A B8 X11/2
157" 800580 (3/4° WIDE OKONITE RUBBER TAPE {
141 3 [-] 019700 [WASHER SPLIT LOCK 8 PLATED
131411 642100 {O~RING .
121 4 675271 INUT _
11110 000101 _JTERMINALS T & B
101 4 636600 |JUMPER
9]21)-] 634401 |TY<=RAP CABLE TIE .
8 | 1 |- 1800632-002] CONDUCTOR CABLE (26")
71 1]-1 633801 |CABLE ADAPTER )
612 005101_[SCREW ST. SLI. PANAD 8 x 1 1/4 ‘
5 110 005001 |SCREW ST. SLT. PAN HD 8 x 3/4
4141-1 640302 |BOCT—TOGGLE SWTCH
314 634200 |TOGGLE SWITCH
2|1 631700 |BOTTOM COVER
1 631601 [PENDANT H ING
ITEM | OTY O PAAT NO OESCmPTION
LIS OF maltEfa
emon e M AUTO CRANE COMPANY
-1 NCES L £33 s —f- O G0N MMNE? » TuL A U ANDMA MM GM
m.:n' . s 00 1y m-lr. APRY mA Ve AR tCD B0 © DiD AN BT
sactouss 1 v | sex s 0% [53T] PENDANT ASSEMBLY
10ats 00 b1 CML s > { 4 FUNCTION PENDANT }
TOLERANCES NOT SHOwWs ASOW [T A

(& Remor09 1 |

i

NEXT ASS'Y

WEIGH"

1 .
LH!‘ —




oo9tL-,

il

\
Lo

300412 |CLAMP,CABLE

20] 1 CABLE
1911 |- 300411_|PLUG,ELECTRICAL
18] 2 [ -| 622347 |CONDUCTOR ASSY 3 178 LG.
1713 1+ | 622346 cozmucroaT ASSY 2 1/8 LG
16| 1 [~ | 004700 {SCREW ST. SLT. PAN AD 8 X 1 1/2
15217~ | 800580 [3/4 WIDE OKONITE RUBBER TAPE
141 3 |- | 019700 |WASHER SPLIT LOCK B PLAJED
13[ 3 | -] 642100 [O-RING
213 675271 _|NUT
1] 8 000101 | TERMINALS T & B
BooM UP (RED) —@® 10] 3 |- | 636600_|JUMPER
HOIST UP (GREEN} @ 9121-]1 634401 |TY—RAP CABLE TIE b
Q 8] 11-1 800630 |[CONDUCTOR CABLE (23" STD,
VSU_(WHITE W/TR) @ 7 11 ]-1 633801 [CABLE ADAPTER
- 6 | 2 |- 005101 |SCREW ST. SLT. PAN W0 8 x 1 1/4
<50 S G-LURN RIGHT (ORANGE) __ () 5 [10] - | 005001 |SCREW ST SLT. PAN HD 8 x 3/4
er,r ' o HOT (WHITE) © 4) 3] ] 640302 |BOOT—TOGGLE_SWITCH
3.1 31-].634200_|TOGGLE_SWITCH
aZ el n 2 [T -1 631700_|BOTTOM COVER,
z q;ﬁr———J TURN_LEFT (BLACK) G 1 - 631602 |PENDANT HOUSING
mEm | Qfy o8 PARY MO DESCRFNON
HOIST DOWN (RED W/TR 1
@ { ) ® %mor%mm - LIST OF MATERAL
BOOM DOWN_(BLUE) —©® oxtoncts saissonamet (5o L
BT v |20 [ ™ PENDANT ASSEMBLY
[ il 3 XK (7Y ]
~VIEW FROM BOTTOM e wiotickina  [5ew——f (3 FUNCTION REMOVABLE )
Ty i sl O e N Il S XYY bl
e B ose]aro] ey R R [sen L oL




(VRVIFE F

20] 1 [~ | 300412 JCLAMP, CABLE
191 |- |_300411_|PLUG, ELECTRICAL
18] 3 622347 J|CONDUCTOR_ASSY 3 1/8 LG.
17| 4 - | 622346 |CONDUCTOR ASSY 2 1/8 LG |
161 004700 |SCREW ST, SLT. PAN FD 8 X 1 1/2.
BOOM EXT. (GREEN W/TR.) 15 |217] - | 800580 |3/4" WIDE_OKONITE_RUBBER TAPE
: : '0) 141 4 019700 _|WASHER SPLIT LOCK 8 PLATED
BOOM UP (RED) 13] 4 642100 |O—RING R
® 124 | [ _675271_|NUT
q HOIST UP (GREEN) ® 11]10] - | 000101 {TERMINALS T & B-
10]4]+] 636600 |JUMPER
? VSU (WHITE_W/TR) —@ 9 |2 |- | 634401 |TY—RAP CABLE TIE
ol TURN. RT. (ORANGE) 8 | 1| [00632-004 CONDUCTOR CABLE (27"
-ggr - & ,(— alg (S5 : © 71111 633801 JCABLE ADAPTER
< 3 or (wie)_____ 5 6 [ 2 [~ | 005101 |SCREW ST. SLT. PAN HD 8 x 1.1/4
-@ _@, -2 @ - @ (5 [10} | 005001 iSCREW ST, SLT. PAN HD 8 x 3/4.
(- O 414 640302 1BOOT—TOGGLE SWITCH
(B 5 3 |4 |- | 634200 |TOGGLE SWITCH
( 2|1 631700 _|BOTTOM_COVER
HOIST DOWN (RED W/TR) —® 11 R I1801 DANT HOUSING
BOOM DOWN IBLUE) @ - ew | OTY o PART NO ——re DESCRSTION
BOOM RET, (ORANGE W/TR) ® e I AUTO CRANE COMPANY
o [ R T
_VIEW FROM BOTTOM - gt s v | o s'oo PENDANT ASSEMBLY
£20ES DO ROY KAME e 4 FUNCTION, REMOVABLE
Ty S I YT I e
Tl e e




00842

FIXTURE MO FINISH NG,

FOR HYD. EXT.
3 BOOM \‘\

IT

1
) o
Aaled s ma O \%
? ?

1 WHT./TR.
]

{EXT) GRN/TR.

/{...- SHOWN FOR HYD. EXT. BOOM

EOGES DO WO ICALE THI

TOLERANCES NOT Sralwn AROVE

ANE PER ANSI YIS 3. 00)
THIS PRINT 1Y THE

HEXT ASE'Y

Rl ad T T P

FROFERTY OF AUFDCAAN
AMO MUST HOT §€ USED 14 ANY MANNER DETRI
-

lul.’l\, SEI D..Am mﬁ;

[ ACVISIONS
5] —_— DESCAIFTION !nan [ APFD
DA LTRSS NN
I3
7 8
14
9
13
19 ] 1§ 636600 JUMPER BAR
18 |5] 660302 CONDUCTOR
1711 631@_00 TOGGLE SWITCH
8ijl -002] CONDUCTOR CABLE (26')
ADDITIONAL ITEMS REQD FOR HYD. EXT. BOOM
- 1" Ti6 111004700 _TSCREW,SLT. PAN HD.ST_8X 1172
2I")__ [15 Jor{ 800580 | 344" WIDTH OKONITE RUBBER TAPE
4 o 14 |4 | 19700 WASHER,SPLIT LOCK 8 PLATED
4 - 13 ]3] 642100 Q-RING
4 _— 12 {3]67527I NUT
19 - 11 {1] O00I0I TERMINALS TA8
| _; 10 ] 1] 635301 TERMINAL STRIP (90°)
2 __ 9 |2|63440! TY-RAP CABLE TIE
__18 |t 000630 CONDUCTOR CABLE {23') STD.
|| __L7 I]633801 CABLE ADAPTER
2 - 6 | 2| 005101 SCREW, S.T.-S_LLPAN HD 8X1i/4
10]__ | 5 ]10] 005001 SCR%SI-S_I;_'I'._PAN HD. B8X 34
4| __14 }]3]640302 B00T.TOGGLE -SWITCH
3 3 | 3] 622000 TOGGLE_SWITCH
1| "T[2 [T [e3ir00 BOTTOM_COVER
LT | T Ji[e31602 PENGANT HOUSING
T leTY ITEM PART MO DQESCAIPTIUN
QUANTITY LIST OF MATERIAL
Dt wisans ane v mones. el 1 AJTO CRANE COMPANY
:‘é:::.‘lllllll“ﬂ"lllm .&!ﬁg‘n J:::m.;,?::;::::‘::::;r"n
ANGLED ! m-: . ' ::u'--m . [TT
pron-irpopd-Aoturt Foet Sl (Gl PENDANT ASSEMBLY

220/24

42

GnE

oier Lo f_




0'0'6L-L

T w0 l --'.:;]

FIELD INSTALLATIONN IN T

1. REMOVE RELAY GUARD. DISCONNECT PENDANT CABLE FROM TERMINAL BLOCK.
REMOVE WIRES FROM KEYSWITCH AND SPLICE WARES TOGETHER FROM KEYSWTCM,
CUT NOTCH AND ENLARGE 1/4°=20 TAPPED HOLES (SEE DETANL “A“).

ENLARGE KEYSWITCH SLOT IN RELAY CUARD (SEE DETAK “8°)

ATTACH TERMINAL STRIP OF PENDANT CONDUCTOR ASSEMBLY (ITEM 9 OR 10)
TO TERMINAL BLOCK OF RELAY PANEL, (SEE AW-576105).

ATTACH CONDUCTOR AND MOUNTING PLATE YO GUARD BRACKET WITH {2) 1/4°=20
UNC X 3/4° SCREWS. LEAVE SCREWS LOOSE ENOUGH FOR THICKNESS OF RELAY
GUARD TO FIT BETWEEN HEAD OF SCREWS AND GUARD BRACKET.

INSTALL RELAY GUARD AND TIGHTEN SCREWS,

ATTACH PENDANT,

PERTP T

aN

1. FOR ADDITIONAL WARING INFORMATION SEE
AW=E76105 AND AW~630912.

2. FOR 3 FUNCTION REMOVABLE PENDANT KIT,
ORDER PART NUMBER 330663

3. FOR 4 FUNCTION, (POWER EXTENSION), REMOVAGLE
PENDANT KIT ORDER PART NUMBER 330669

4, {TEMS 9, AND 10, REMOVABLE PENDANT
CONDUCTOR ASSEMBLIES, COME WITH ITEMS
1 THROUGCH 8.

Ty Taan T amr

I——— _.gt[tguct W/T (4 FUNCTION ONLY)
___._ ) =n
’ r"—'i:.' —GREEM
y J ez 7Y ) = ORANGE
e I ) —WHI TE
—::: —WHITE "/T

E:R

— e
¥ ]

\—EIISTING KEYSWTCH HOLE

AL CA"
MODIFICATION TO GUARD BRACKET

ENLARGE 2 WOLES
/_ 10 9/32° FROM 1/4°-20

A
-/
I~ I
i
4 |t 2y
t ﬂ !
T I i
= 3/4"
EUSTING SLOT vl
'_' 47—
TAR "8°

MODIFICATION TQ RELAY GUARD

om0’

| ECTS 2700 X0 NI T | 4y —ar
T
[T ey ;‘i'@._. MITO CRAME COMPANY
T e 1) e by S

Y

frors
et~ =

REMOVABLE PENDANT KITS

L)

% et e g e et
b LTI vt hoet e e

o B awpes T




e

REMOVABLE PENDANT KIT AW-066

DESCRIPTION

ITEM | QTY. | PARTNO.
1 1 300410 RECEPTACLE, REMALE, 10 PIN
2 1 330661 RECEPTACLE, MOUNT PLATE
3 1 300413 CAP RECEPTACLE
4 2 015400 - NUT, HEX #6-32
5 2 019600 WASHER SP. LK. #6
6 2 000603 SCREW, RD. HD. #6-32 X 1/2*
7 1 330660 GUARD, RELAY PANEL
8 2 REF. CAPSCREW HX. 1/4 X 3/4" LG.
9 1 330662 REMOVABLE PENDANT CONDUCTOR ASS'Y (3 FUNCTION)
10 1 330663 REMOVABLE PENDANT CONDUCTOR ASS'Y (4 FUNCTION)
1 1 480400 PENDANT ASS'Y (3 FUNCTION REMOVABLE)
12 1 480800 PENDANT ASS'Y (4 FUNCTION REMOVABLE)

7-19..1.0




FIXtuRE NO FINISH NQ. CHG NEVISIONS

00022

LTA DESCAIFTION [ oarg { arro

800M DEADLINE CABLE

2415ty

220 E i

R ! ' : ]
& © = , 5
: - L ]

l L~

10 023700 | /8 X34 ROLL PIN

I [ 10 650205 | SENSING ARM

1|9 009800 | 3/8 NF X 3 172 CAPSCREW

28 017400 | /8 NF HALF-LOCK NUT

K 241105 | BRACKET

|6 642908 | CLAMP

115 241147 | GUARD

1] 4 646900 | SWITCH

1]3 013301 ) 5/8 NF X 7 /2 CAPSCREW (REF)
1 [22] ooo300 | YERM. WIRE ]2 0l8iD0 | 5/8 NF HALF-LOCK NUT (REF)
1 |21 | 000302 | TERM, WIRE ]t 100801 | CLEVIS
2 20 000]0' TERM.W'RE J ITEM DS PART NO DESCRIPTION
| |19 | 009100 | SCREW, HEX.HD. 3/8-24 X 11/2 QUANTITY N UIST OF MATERIAL
t_|i18 | 017400 | NUT, HEX-HALF_LOCK 3/8-24 DVENAIONS ARE I INCHES. [ AUTO CRANE COMPNNY
|_|17 |_023600 | THIMBLE, 516 - WIRE ROPE Srag | s oTtT g L eyl ool
i |16 | 020200 | 174 LOCKWASHER kA A [t A g —
1 |15 ] 005702 |1/4-28 X | /2 HEX. CAPSCREW Aciawt 411 moans 20 duase LOAD LIMIT SWITCH ASSEMBLY
1 {14 | 655636 CONDUCTOR (REF) ?8:?' :ﬁmsmvmnwl SCALL ¥ | GRAWING HO [Rivision |
I [13 | 002905 | SENSING ARM SCREW ;;,;';';:;;;;',;.-,;;;;,mwmm i o 1C T Aw-241138 |

A ANO My3T HOT BE USED 1 ANY MaNNER OETRI weiGHT sy _or

iR 646700 SPACER NEXTASE'Y | i wral Yo resR swTERESTS Ao




R [P, [ T L TR NOILdIBIS ON_Luvd 39V50
SIS 7 ISR et 3 AT
wig: s o had. A [ L ST by
P AnanIssY 101058 | 14 2 m
AIBNISSY BOSNIS LN SNIMS A it g 3 701059 | 14 ¥ é
M) W en b -t YOLIKING i
I e DT S €0I089 {14 4
N vrmaean et o s or kA vaerron 201059 | 1402
ANVHIINOD IMVHD QLMY p. o 20 e sfar ol oo
il il uu”u- Muaww  } ] YUYy
ol o Y el ) —
WOHONY ' 31¥1d_|_OOv6re
PHY ONIMS 10560 ‘WnOHE SV ONNGNS 01
Oueng | Q0% 1 NOLNDE DAIAS MOES OV I JAIWM ADDNMDY
gpr [T vl Loy g
T T amhg 3w | 00aers i
HOSHIE WUME MORS
au_u.ooz.;uzu.nl% ! QY2 NIW18 Q1 6YDN AINIG WINLIY ONV
DNIHAS OO¥IDL [ AVIIN NAOS ROOE MO Y-Twmall 0L gvdY
. - 91/C X3M LN 008910 [{] RAIHM g THOLRE L4 GVOT A0M03 OL
A TAPT WG O~ X3 mIHDS | 006400 R oy o
Py 3 2 AA
Svaiouvh/woLiAs T oostva § Tor{ T AT SR ouiusutmE 20vi20a ave oo ebm
S/ X01_* 15 OH-N¥d M35 | OORPO0 Bl e /7T Risimaue i0N
v e | 606385 e 1430) 829659 ON Luvs v Ouny- - —
(I W5] M IYNINGIL | 206000 z
KWAISSY MOLINANDD | LEwn) 335 1
269 wOT-XIHTLON [~ OIvCid | 2 §

%

U

7-21.0.0



o o0y J2 S

01419313 * HOLOW

#1ia |

ANVAWROD aNVHD OLNV

bt § ¥ oSiew b be Fig¥
VAN NaOoef § Oy § el 1104

—
- Kot o Wi 01 lvinin
AL e i st 10 @ INMYh iy Wi Q150 T4 (On 130 oy | A-SSY JXIN $8/8
. 17t e e pU 8 8 Lotiig Dot §1 JRoiled e

duvwl Dler Spuila ¥iv

vl ot . war [ ws ), Iwtives

aBinkies
FEu L% T % ) s BI0L
SN Nt JuY SHOISN 30
] VIV 02108 5w D10 ST ING

- L, T

sy §0wDS LN 00 $I00E

IADIY

1Al

AL Ny

UTTETL R Y A

— W fuva

Ts a]muis _

—

3sonna

NN

._-qw..ﬁ

W giwDS )0

ey

LRI TS

YWNINSIA N

7-22.00



s

MOTOR, ELECTRIC AW-300105

ITEM | QTY. | PARTNO. DESCRIPTION
1 1 300174 SEAL
2 1 300251 SPRING, FLAT
3 1 300252 BALL BEARING
4 2 300253 SCREW, #10 X 3-1/8
5 4 300254 LOCKWASHER
6 1 300255 RETAINING RING
7 1 300256 BAFFLE
8 (REF) LOCTITE 404
9 1 300257 FIELD ASSEMBLY
10 1 (REF) ARMATURE ASSEMBLY
11 (REF) SYLASTIC
12 4 300260 LOCKWASHER, EXT. TOOTH
13 1 300261 BRUSH CARD ASSY.
14 1 300262 BALL BEARING
15 6 300263 SCREW, #8 X 3/8
16 2 200264 LOCKWASHER
17 1 300265 GUARD, BRUSH
18 1 300266 INSULATOR, GUARD
19 1 (REF) NAMEPLATE
20 1 300267 HOUSING, BRUSH END
21 1 300268 HOUSING, PLAIN END
22 2 300269 SCREW, #10 X 2-3/4
23 4 300270 WASHER, STEEL
24 4 300271 WASHER, PHENOLIC
25 6 300272 LOCKWASHER
26 2 300273 SCREW, 1/4 - 20
27 4 300274 NUT, 1/4 - 20
28 4 300275 WASHER, FIBER
29 2 300276 BUSHING
30 2 300277 LEAD ASSEMBLY
31 (REF) GREASE
32 2 309100 BRUSH MOTOR
33 2 300116 SPRING, MOTOR

WHEN ORDERING MOTOR PARTS, PLEASE SPECIFY MODEL.

9/86

7-2211.0




ooegL

Fixtumk NO FiNISH NO. CHG REVISIONS
(L] pLSCPIION Tﬂ‘ﬂll"'u
15) <NOTCH
\ 20
9
FELD LEAD
e SOLD WHITE j
PRIOR TO ASSEMSLY TO' BRUSH END HSG
|
BOTTOM STUD IN THREADED HOLE. 20 INLBS. MIN_ TORQUE =
ARMATURE LEAD 18) TORQUE TO 20-25 INLBS
21 WHITE WBLACK TRACER APPLY LOCTITE TO THREADS
. PRIOR TO ASSEMBLY. :
SECTION A-A
Y QO @6 SEcTonas |
- ; '0)TORQUE TO 30-35INLBS. j
| . i
I 2 9 2 ) 1
: x @ X 4
13 ~ 8 ]
N
14 - = " ': ] ! 4_"‘" —I‘ J
TORQLE TO ! ? L
5-20NLES | b N \ : /
! '
] = | & X
23 l
4 ) ' S 6
Al
230~ 1
FELD PRESS  noTES:
T NAVEPLATE READ WITH BRUSH END DOWN
2 SEAL ASSEMBLED AF TER FINAL TEST o . —_—
IEMS 7 | { iremors|  eanrng | BIACHIPTIDN
QUANTITY NILY OF MATFHIAL
4y NN N FOR 20 MIN 0N DRECTION o AR AL AUTO CRANE COMPANY

APPLY LITHIUM GREASE NO2,TO

TULLAANGCES UWLESS OFHERWILL

SEAL BEFORE ASSY.

SO IED

ANGLLS Y v me 0

HILF

BUSHIN OCTIJEL é&AD WIRE AT

FRACTIONAL 1 W18
AEMOVE ALL SUARS AND LHARP

EDGES 0O NOT SCALE Tonig

7. OVER-ALL LEN§TH OF MOTOR
(BCOY) 1S B 1/2

MEn* oW [Davi

TOLERANCES NOT $H0wH ASOVE

ANE PER ANSIYI4 § 197)

NEXT ASS'Y

MENTAL 1O THEIR INTERESTS

TS PAINT 15 THE PROPERTY OF ALTO CRA
ANO BUST NOT BE USED IN ANY ANNER DETRE

MOTOR 7505 M5X DUMORE

SCALE SIE | DAAWING WD :ws-ou
IO S e [ 300105001
weiGt l_sum ' ﬂ._L.




MOTOR 750 "S" MSX DUMORE AW-300105-001

ITEM | QTY. | PARTNO. DESCRIPTION
1 1 300551 ARMATURE ASS'Y
2 1 300552 FIELD ASS'Y
3
4 1 300554 HOUSING, BRUSH END
5 1 300555 CYL./BAFFLE ASS'Y
6 1 300556 HOUSING PLAIN END
7 1 300557 SEAL
8 1 300558 SPRING, LOADING
9 1 300559 BALL BEARING
10 2 300560 NUT,KEPS 10-32
1 1 300561 BALL BEARING
12 1 300562 COVER
13 2 300563 SPACER
14 2 300564 SCREW 8-32
15 1 300565 BRUSH CARD ASS'Y
16 2 300566 CARBON BRUSH ASS'Y
17 2 300567 SCREW, SEMS 8-32
18 2 300568 SCREW, SEMS 10-32
19 2 300568 LEAD ASSEMBLY
20 2 300570 RUBBER GROMMET
21 2 300571 STUD 10-32 X 7.5
22 1 300572 NAMEPLATE
23 2 300573 LOCKWASHER INT.

12/86

7-23.1.0




00ve-L

FIxTURE NO

FiNISH NO

AIIS COMNECTED T GROUND,
FOR CW ROTATION CONNECT A2
TO F2 AND FI TO POWER POLE,
FOR CCW ROTATION CONMNECT A2
TOF1 AND F2Z TO POWER POLE,

CHG REVISIONS

LiR DESCRIPTION

[ X7 1)
Jo /A ( |

Q NOTES:

1. OVER-ALL LENGTH OF MOTOR
(e8ooY) IS 77

[ oate | arro
+ $

I I 7] 5 LI

DESCRIPTION

OUANTITY LIST OF MATERIAL

TOLERANCES WL E38 OTHERM SE
stonen CHR'G

omensions ane w menes. - Jeasean | AUTO CRANE COMPANY

ANGLES . V7P R 40 ird
PRACTIONAL L w8 | anxt 08 [oal

EDGES DO NOT SCALE THIS
DAAWING,

AEMOVE ALL SUARS AND SWafP [ MOTOR MSI (6027,

TOLEMANCES NOT SHOWN Ap0vE DATE PSCAL(

TS PRINT 15 THE PROPTATY OF AUTD CRANE CO

ARE PER ANSI Y14 5 197} S— J}H IAW;’DOFOSO_OZI

AEVISHOM

" AND MUST 0T BE USED 1N ANY MANKER OETAY WEIGHY
MEXT ASS'Y | wgnyar To YHEIR INTEATLIS

wagr, !

'll._,.L_




MOTOR MSI (6027) AW-300105 - 002

ITEM | QTY. | PARTNO. DESCRIPTION
1 4 300451 NUT

2 6 300452 WASHER, LOCK

3 4 300453 WASHER, FLAT

4 4 300454 INSULATOR, MOTOR
5 2 300455 SCREW, HEX-HD

6 6 300456 INSULATOR, MOTOR
7 1 300457 COVER, END - MOTOR
8 2 300458 WASHER, LOCK

9 2 300459 SCREW .
10 2 300460 GROMMET, INSULATOR
11 2 300461 LEAD, MOTOR

12 1 300462 HOUSING, MOTCR

13 1 300463 STATOR - 12V

14 2 300464 SCREW

15 2 300465 BRUSH, MOTOR

16 1 300466 BRACKET, MOTOR

17 2 300467 WASHER, LOCK

18 2 300468 SCREW

19 1 300469 BEARING

20 1 300470 ARMATURE - 12V

21 1 300471 BEARING

22 1 300472 SPRING, MOTOR

23 1 300473 HEAD, MOTOR

24 2 300474 SCREW, MOTOR

25 1 300475 SEAL, MOTCOR

26 2 300476 SPRING, MOTOR

27 1 300477 DECAL, MOTOR

28 1 300478 SHIM

7-241.0




0062-L

FIXTURE NO. FINISH NO,
STEP
v |
MOTOR

ACTUATOR

b4

7/84

CHG REVISIONS
LTR DESCRIPTION | paTE | APPD
NOTE:
IF MOTOR LOSES POWER IT MAY BE BECAUSE THE
ILE BRUSHES HAVE BECOME TIGHT IN THE BRUSH HOLD-
ER. TO CORRECT THIS CONDITICN, FOLLOW THE
INSTRUCTIONS BELOW:
REF. MOTOR AW-300105
STEP INSTRUCTIONS
1. DISCONNECT MOTOR LEADS.
2. REMOVE BAND (P/N 300162) BY LOOSENING
SCREW (P/N 200161).
3. RAISE BRUSH SPRING (P/N 300165) WITH
SCRAEWDRIVER AND REMOVE BRUSHES
(P/N 300164),
4. DRESS FACE OF BRUSHES LIGHTLY WITH FILE. -
ASSEMBLE IN REVERSE SEQUENCE AND TEST. R
SCREWDRIVER
STEP ]
3
i | ITEM iorsi PART NO. | DESCRIPTION
QUANTITY LIST OF MATERIAL
OPAWN BY
bwensions ane w wenes. e AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE  [O%F 4 P.0. 80X 45548 ¢ TULSA, OKLAHOMA 14145
SPECIFIED. CHRD av 9260 BROK EN ARROW F XPRESSWAY = SIRAIT 4TS
ANGLES & 177 XX ! 40 HTLE
rrattiowns s | ko T MAINTENANCE INSTRUCTIONS
Al
EDGES DO NOT SCALE THIS TNG. OV MOTOR BRUSHES
DRAWING. . - = VGl
::lii’ﬂcﬁnﬂfgg'ﬂv(:: 'SE:IBI\::IIAHUVE DATE | SCALE o S2¢ ORAWING N(IAW _ 008 AFVISON
THIS PRINT IS THE PROPERTY OF AUTO CRANE CO WEIGHT
NEXT ASS'Y AND MUST NOT BE USED IN ANY MANNER DETAI suEeT o 0 __

MENTAL TO THEIR INTERESTS.

MUTGwaAYS 100N




PROBLEM

Charging

TROUBLESHOOTER — 6006

CAUSE

Incorrect hookup of VS.U.,, bad ground to truck chassis, bad battery not
staying charged, not running, truck regulator or alternator problem.

Crane will operate on hoist down only.

.Lost ground to other relays.

Load limit switch kicked out,

Crane operates two functions at same
time such as hoist up, turn right, boom
down, tum right, etc.

Broken wire in pendant, head shorting to other terminals, function relay has
stuck in operate position.

Boom will not go up

Boom limit switch not adjusted properly or broken, boom up relay stuck,
broken wire in pendant, boomn up switch is bad.

Crane will not operate in any single
motor function such as boom down, hoist
down, hoist up, turn right, turn left

Excluding boom limit switch, same as above; also check leads and motor
brushes. Ground lost to any relay or all relays.

Crane will not operate at all

Check to make sure battery is connected in crane, power cable is connected
to truck battery, key lock switch is turned on and properly connected, make
sure of ground between crane and truck frame.

Make sure battery in truck is connected,

Check V.S.U. connection.

Check grounds or relays and check load limit switch.

" Motor or motors will not run

Check leads on motor; check brushes; broken wires in pendant, broken tog-
gle switch, stuck relays. Check or see if motor or motors are getting 24 volts;
if not check V.S.U.

Check to see if both batteries are connected.

Burned up fields and armatures also cause this.

Relays not functioning properly or stuck

Check relays using ohm meter, Relay should be closed on bottom end, open
top end, use 12 volts to operate relays. Positive on one small post and nega-
tive on the other. This is top end when energized continuity should disap-
pear at bottom and appear at top. When disconnected continuity should
reaappear at bottom. (Essex relay 200220)

Crane running slow - starts out good,
then dies out

Battery in truck or crane or both is bad or low.

Crane not grounded to truck chassis. Make sure motor and battery in truck
are grounded to chassis relay in V.5.U. stuck or not grounded good. Connec-
tions on battery corroded not making good contact.

Alternator or voltage regulator bad on truck; this causcs battery not to fully
charge.

788

7-2610.0



PFROBLEM

Pendant (or remote controf) not
operating crane properly

CAUSE

Broken toggle switches in control head; broken wires in control head or cable;
control cable broken or not connected properly to terminal bar; wires from ter-
minal bar to relays not connected or broken.

Bad ground circuit on relays
hoist up, boom up, boom down,
turn right, turn left

Lodse connections on relays, load limit switch, diode, can cause crane not to
operate properly; For example, when you try to operate more than one func-
tion at once, operation will work but the second will not. But each function
will operate separately.

<0, oF W
AgtmB

=~ Ys END VIEW
D .

HOW TO CHECK RELAY:

To check a relay on this or any Auto Crane product is the same. The difference
being in physical appearance. Shown at left are two types of relays Auto
Crane uses. Our relays are normally closed across the bottom posts (C&D).
When activated, they will open across (C&D) and close across (A&B). To acti-
vate these relays, use 12V positive and 12V negative wires and place thetn on
posts (F&E). You may place 12V+ on post F or E as long as you place 12V on
the remaining post (F&E) using a ohm meter or test light. Check across posts
(A&B). You should get an ohm reading or your test light should be on when
you have the relay activated. With the relay still activated check across posts
(C&D). You should have no ohm reading or test light at this point with relay
activated. (At this point, disconnect 12V+ and 12V- from posts (F&E). This
should let relay return to its normal position. Using your ohm meter or test
light again, check the relay across posts (A&B). If relay is working correctly,
you should have no reading at all. Then check across posts (C&D). You
should have an ohm reading or test light should be on, If you get the above
results, relay is okay. If you get any variation in the above explanation cn the
relay you are checking, check the relay again. If it still shows a difference, the
relay is bad and should be replaced. .

NOTE - The above explanation is with relays completely disconnected from
all wires on motor circuits and ground wires. These circuits can give you
false readings sometimes.

7-26.1.0



T°0°T-8

1141

NOTE:

1. ITEM 9, SOLENOID VALVE IS

SOLD SEPERATELY. PART NO.
300204,

CHG
LTA

4
ITEM  PART NO.  DESCRIPTION
| 330625 MOTOR, PUMP
2 2 330409 COUPLING
3 330626 PUMP KIT
| 4 330627 RESERVOIR
5 330628 "O" RING
L] 200545 CAP, BREATHER
7 330629 RES. ADAPTER
8 330630 SOLENOID
9 REF. SEE NOTE 1
mem | orv Jors|  partvo. | DESCRIPTION
LIST OF MATERIAL
NLESS OTHERWISE NOTED DRAWN BY
OWENSIONG ARE BEINDHES. mﬁ 2 HAUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWASE & 2P -A5 P.O. BOX 580697 » TULSA OKLAHOMA 74158 0697
SPECIFIED. CHR'D BY 4707 NORTH MINGO ROAD » 918 BI8.0483
ANGLES £ U XX ¢ 040 niLe
REMOVE AL BURRS AND Suase . | HYDRAULIC PUMP
EDGES. DO NOT SCALE THIS B u
! ig'ém'm'sﬁm;‘m ABOVE  [DATE [ SCALE SIZE [ CRAWING ND JrevsioN
DESCRIPTION [ oATE [arro | THIS PRINT 15 THE PROPERTY OF AUTO GRANE GO [wirGT AW- 33Q607
REVISIONS NEXT ASS'Y ;ﬁ&mﬁs nrougs »‘.’:’ EsmT ;N\' MANNER DETRI- SHECT Of




00e-e

ITEM PART NO. DESCRIPTION

1 330625 MOTOR, PUMP

2 330409 COUFLING

3 330626 PUMP KIT

4 330627 RESERVOIR

5 330628 "Q" RING

6 200545 CAP, BREATHER
7 330629 RES. ADAPTER
8 330631 SOLENOID

NOTE:
1. FOR RECTIFIED UNITS.

AUTO CRANE COMP/ANY

P.O.BOX 45548 » TULSA, OKLAHOMA 74145
9260 BROKEN ARROW EXPRESSWAY » 918-627-8475

TITLE

HYDRAULIC PUMP
SCALE SIZE | DRAWING NO. TREVIsION
L~ A AW-330608




T ] T IR
C20kmv a .
et e R, e 0 ey e E s - n e
o4 T e *I3M10N LAOHIIM JONYHI OF 3OS ﬂl-!ﬂaﬂvﬂﬂq@..s f» =
NOIIYI0Y 1230 ONY MoiENIMID | - == e Ll TIPNLL JUY HMDHS SHOISHING TV ...to...w.._
L] TR ﬂhg .
[ VI W TR e aTel B ) ) !
L‘m.ﬁ.‘lop.wﬂ@‘.o .OM—..H [ IR L) . - TL o ve e "

[ 3L LT
LON SNIGINLS WO0R) L290r0 WIENAN Luwd
HLIM Md0J Li% i 0ISYMONNG I8 Avn 379220

0329434 30 JWIoHS
$Tv330 DNgYA YTV "QXENIWIN § INVND X
TINTON

(IS G OS1P) s20r0—

N (998 weo orw’

. — e e U] m

9-1.0.1

m. w (Ia's wu® O8IV ) §26000 4 OLE0¥0 -~
H
("201% e O%IY) L1500~ ! Kabadraia)
’ . 2650001
2 Paw
= f
e
L A
s . o O 1 (~mans *n
‘ T
~|.| (w=puny «wwgrel)
——— ew st - Sedes 4 e e e cal]Dd OFOLG  HADAGT MODE WAOWJSO < BIFNES OWOY
105000
— 1)
1 z 3 v 1 S ' 9 I L b



. 00’26

J0Qses

CHG

REVISIONS

LTR

DESCRIPTION

DATE

APPD

[/ ]

N
™~
NN

j A
O

L) —l']
| 1 i

1 i 1
0 3.4 | 8 I 8 I 0 | 2
8000]4500[3800]3000]2672]2260]2

1
M1 16 ] 18] 20

.

1800
ITEM | ary {ors PART NO., DESCRIPTION
LIST OF MATERIAL
e e o | AUTO CRANE COMPANY
DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHERwWISE | DATE P.0. BOX 580697 s TULSA, OKLAHOMA 74158-0697
SPECIFIED. RO Y 4707 NORTH MINGO ROAD+918.836-0463
ANGLES £ 12° XX+ 040 TITLE
FRACTIONAL £ 116 | XXX % .010 1
REMGVE ALL BURRS AND SHARP | OATE - LOAD CHART 1
EDGES. DO NOT SCALE THIS ENG. BY : ]
DRAWING,
TOLERANCES NOT SHOWN ABOVE  [DaTE SCALE SIZE | DRAWING NO. REVISION
ARE PER ANSI Y14.5:1973 - AW -04061| 1
e e ’ C o
1 ANN "
NEXT ASS'Y 1 \JENTAL TO THEIR INTERESTS. SHEET oF




FIXTURE NO. FRASH MO cHe RERSIONS

LR DESCRIPTION ] bae | aero

00’10t

NOTE:
ADDITIONAL LENGTHS AVAILABLE
ON REQUEST.

©

INSTALLATION INSTRUCTIONS (JACKLEG)
MAKE SURE TRUCK IS PARKED ON LEVEL SURFACE.

el
Q WELD POCKET (Item 6) TO TRUCK BODY AT REAR JUST
(@ INSIDE BUMPER, OR DESIRABLE LOCATION. END OF
\ POCKET SHOULD BE FLUSH WITH OUTSIDE OF THE TRUCK
Q) BODY, BE SURE THE.POCKET IS WELDED SECURELY. NEXT,

HANDLE \@5@ SLIDE HORIZONTAL MEMBER {Item 5) INTO POCKET. SLIDE |
(REF.) \ BASE ASSEMBLY (item 1} INTO TOGGLE SLEEVE. MAKE ' ]
Il _~1 SURE LEG ASSEMBLY IS VERTICAL & FULLY INSERTED IN

POCKET. NOW BASE SCREW SHOULD BE ADJUSTED SO

o THAT 2 1/2° OF THREAD IS EXPOSED. MARK BASE SLEEVE
IR WHERE TOGGLE SLEEVE ENDS. PULL JACK LEG OUT OF
< THE POCKET & WELD (Ref. 3/16") ALL AROUND AT MARK.
~ R} »
U2 M R JACK LEG IS READY FOR USE. UPON USE, MAKE SURE
TOGGLE SLEEVE . < g:\“ JACK LEG HAS ADEQUATE TENSION (SELF—DETERMINING),
wo&)g‘\\" BEFORE SELF—LOCKING IN PLACE. ADJUSTMENT OF SCREW
%ﬂgggﬁth}gpfﬂﬁgg § g ™ MAY BE NEEDED DEPENDING ON GROUND SURFACE.
INSTRUCTIONS A

700047 |TUBE, POCKET
200081 |MEMBER, HORIZONTAL
200085_|TOGGLE

)06 CAPSCREW, HEX. HD. 1 /2'NF x 4
017800 [COCKNUT, HEX. 1/2" NF
200041 JRASE ASSEMBLY _

[ 2] PFART O LI BN I
U1 OF MATEMAL

PEss Snemest OTEe i [T bkl | AUTO CRANE COMPANY

wCEs \ma L33 O PO BOR 4350 ¢ FASA (mLANDMA Pray
[ i i ] F700 WHOLEN MMOW CAPRESIWAT 3 ha 621 Ml
ANGLES & WP 25 1 09

S . SRS A AN JACKLEG ASSEMBLY

| 3CaLE I [F [ ) inms-ou

T b AW=200745

= /r [STANDARD JACK LEG_ASS'Y]
BASE SLEEVE = PART No. LENGTH
[ 200745 20"

s [N A B [N

g-aNN—h-‘_.
(=]
=
[#1]
o]
=}
—

5
]
3

REMOVE AL

EDQES DO HOT BCALE Ty
TOLERANCES MOT SHOWN ADOVE
ARE PER ANS VA S-H97)







